r-:-; DONG FENG

D F n m The Tractor Peopie

PARTS CATALOG
DONG FENG TRACTOR

* DF244
* DF250
* DF254
% DF300A
% DF304A

P

CHANGZHOU DONGFENG AGRICULTURAL MACHINERY GROUP CO., LTD.



LA
1B
1.C
1.D
2A
2.B

6.A
6.B
7A.1
TA2
7.A3
7A4
7.A.5
7B.1
7B.2
7B.3
7C
7.D
7E
8.A
8B
RC
1) A
.1

H% CONTENY

Zykne 4 i Air filter (for KM38SBT Diesel ERgine): s wseseesessssssssssrisrmimmssnieiiiniisinitii e ossssssisessinararsssansones eeeriarntessenens 1

Eﬂgi’% E'\ﬁk (;F:—Et) AlI’ Filter (Dry type) (for KM385BT Diesel Engine) .............................................................................. 3

frEﬂg .%g fé& BZ Ail' filter (fOI' ZN390T Dlesel Englne) .............................................. T PPN 5

Eﬂ&%& éﬁk (F It) Air Fllter(Dry type) (fOl' ZN390T Diesel Engmc) ...................................................................................... 7

%ﬁ%%‘é& RadlatOI' (for KM3SSBT Dlesel El‘lgme) ................................................................................................................... 9

ﬁ;&g&ﬁ\m Radiator (fOl’ ZN390T Diesel Engine) ................................................ L e T E e Sl N R AP YOS T b et s edan et E e et 11
i f]ﬁé%ﬂ%’ B Throttle Control MEChaniI st sssssrretmsararrntontareisisiaessstorssintrrsrsiateissss it e bbb sasotssesrnsns et sassosassasane 13
%A%%E‘ﬁ& Clutch"""--"--"-"*--"-"-""-"""""""1 ............................................................................................................................ 16
HE % 5L Exhaust TN ORR 19
m/IE E‘ﬁi Frame (fOl‘ KM385BT Dlesel Engme) ................................................................... e et 21
m%:ﬁ\ E}Z Frame (fOl‘ ZN390T Diesel Engine) ............................................................................................................................. 23
ﬁﬁ%@ﬁa@\hﬁ ([F Y Front Driving Axle (Mlddle) (fOl‘ Tyre 6.00-16)"""”"‘“‘"‘""“‘ ............................................................... 25
BIAREh AR SR (ZILIRED  Front Wheel Drive Axle (Left Side-Slowdown)  (for Tyre 6.00-16)+e-wrsrsssemsessssssrunsssiseisssese. 28
ATIRENAE Y, (HIAIE)  Front Wheel Drive Axle (Right side-Slowdown)  (for Tyre 6.00-16):+ wwssssereessessssansscnnsiarssnes. 32
AIIREHAR B R (304.31.022-1 #F44) Front Wheel Drive Axle (304.31.022-1 Assembly) (for AWD)s--sreressrusmsessessnsssisssenses 36
IREHHF R (304.31.014A #54%)  Front Wheel Drive Axle (304.31.014A Assembly) (for 4WD) ---------------------------------------- 38
BIBEENHF S (1) Front Driving Axle (Middle) (for TYTE 6.50-16)+ - erssseessessssecrmsssarsssoniuasostrismsesnamssenninsssiss sessumsassrmnesssneness 40
Bif gzzjjﬁ E\ﬁi (Emmﬁ) Front Wheel Drive Axle (Leﬁ SldC-SlOWdOWl'l) (fOl' Tyre 6.50- ]6) .............................................. 43
Tgﬁdjﬁ E ﬁ}Z (/ﬁ]&ﬁﬁ) FI'OIlt Wheel DI'IVC AXIG (nght snde-Slowdown) (for Tyre 6 50_16) .............................................. 47
E'Jﬁl:aﬁi FLONt AXIES c#oveeeeesrrrosrsressssueessrnerrntenoassosanasssenasssortsbetessrerssssst iessstrnassbonnostntisdorssesert 1sesatssasssssianssesetrssnisertisssntissssessseasssiroos 52
"‘u‘ﬁh E‘ f& Front Axles «ssereereressreracaioaransen A 55
A SRS Front Axles = eeoreeeses vereoreoees vovssssrurrenes e R RS R RS S S TR 59
BUBESHA B Front Drive Wheels- s sesssssesscnssemsstinsessssrsecammascs covsertsnessiesastresssesbresbaense s e 63
=1 ﬁﬂ%‘aﬁi Guide Wheels:-+esveesesressessssornaressirness rrssaraessersstresRRSs LA s PsRE st EPesraarre reeesrsshseRRsIS RNeT s ROt rSSRIIEEs R RROSts e 65
'ﬁTIBEidJ%ElﬁE Front Drive Whee]:s-sssessseeeee sessasrerne U ORIV PSP R TP PP ST T T TPITR 67
BRBHEE B R Drive Wl wreererresmrsmssnssrsmnsssnsssssisissssessessnssessmssnsesssnsssisassessarsssssssanssssenses evesrsssenrrarasretastnensertsatas ressarmmssinseraneess 69
!ﬁﬁbﬁﬁsﬁk 0t 1T L T et L L e 71



9.C
9.D
10.A
10.B
10.C
11
12.1
122

13.1
132
13.3
14
15.1.A
15.1.B
15.1.C
152.A
152.B
16
17
18.1
182
19
20
21
2.A
2B
23
24
25.A

.
- . .
) Dn‘ e ‘Mheel ................................................................................................................................................................ 73

gﬁf’ﬁ%%ﬁi Drive Wheel-« oceesiesssrstroremeammnnininninivniiaiiioisiininie, Fevstitrnintrersarersirstansesransasans COIT T I PP PSP PR et 75
ﬁ:%]%ﬁﬁﬁﬁ DR WAL e veeetossssrenssrsrsnrmresorairistornserannasiassortsestessterssssnasssss s anstonssssssssassstssessisssstessssstssnss bessorssssssssesssssestsssinsansersorases 77
ﬁ%‘]%ﬁﬁﬁﬁ mebar ............................... sonnnes 79
@%]%ﬁgﬁi DIEAWDAE-++++++cvssressssnserssrnsesrrnreassssistsrtettoreststesesresesersee et s st atarstesseesbareessasesethss st tonrbstostosnans aseestastntrossssssssssstestestatassses 81
{#ﬁjm‘aﬁi Transmission Shaft:+-++ BT PSP S TP OO 83
ﬁﬁ ﬁ,\\ﬁl J-&( A) Gearbox( A) ................................................................................................... a4 b e e hEassh0sEsNsttbbanasbsnnnsarensnrarerns 86
%5@ ﬁia ﬁE(B) Gearbox(B) .................................................................................................. ............... Ferersarssetssetstusrreian sseanas 90
Eﬁ E\ ﬁE( A) Rear A.xle( A) ............................................................................................................................ JHhebbiabsithanaaraanrstersrens 93
Eﬁ ‘a ﬁE(B) Rear AK]C(B) .................................................................................................................. Arraenens Arreressretstarareararsrrerarasas 96
%‘;ﬁ@i E .ﬁi DAfTErEntial Lok ssereereerereereesstrtmrroimenttines sttt tsisetsrt s s aas s oot et b e 4soter s ertasdesessesnesatarsstssstions bosssssastsstossistansssssassss 99
% ﬁ@}%ﬁt FANAD TEANSITIIGSION +++++#00eseseesesrenassssrnassrersansssssmessstanrastenssssiseresersresrossstteiossssseesansssesteasssssssssssserstessessrsssarsssssrsesssbanass 101
ﬁ Eﬁ; r-J z‘g gjﬁ E B Full Hydraullc Power Steermg Gear (fOl‘ KM385BT Diesel E‘.nglne) .......... reretaarssatens Srrbsarrenanrenrsassnass sresessans 103
ﬁﬂgy r—J %Qﬁ E. ﬁjz Full Hydraullc Power Steermg Gear (fOl‘ ZN390T Diesel Engme) .................................. 106
tfg [ﬁ]ﬂ‘ﬁ,@.ﬁﬁ Steering T T L L LT AT T R PE RSP LI O Y PRI SRPOPRY PO N 109
Yﬂiﬁ[ﬁﬁ E\ 59 Cylinder Rod Assembly ....................................................................................................................... bomssianasassnsases 112
mﬂ mﬂ:ﬂ ﬁjz Cylinder Rod Assembly ................................................................................................................ Gebraesaeraerarsraranranes 114
fiﬁﬁmﬁﬂﬁﬁ PTO .......................................................................... Y 116
ﬁﬁ]#ﬁa\é\ﬁﬁ TEANSEEE (CAGEr e+ vt et reorsrresessarestnneosrsntastrrrtss e astsbens e e tne e b Ee 000 h e e b aed 1100 ebbebeeaseseasrsbass bt as bt asossrrrentasssasssns A 120
BRI IS ALK BB Shoe Brake Operation Mechanismme - wtssesssssmmcisensiisnisiincstimccesmenecnmmessrsnrenssrssssisonsimsaseesas 123
E?Ef\.ﬁil]fj]%ﬁ,{é\ EE SRHOE Brake: +esseseesresseesrerrneresnnersintriotrearts et bres et ottt oas e ot 4000084000004t Sr a0 b Tt d st e s et e s bs o e R AL e OIS ALk e s b bhsr bbb 126
FERS JARH Seatsresrerrrresrrmseonssssssseserinsisisnanese seesassnsasiinrnsisrisssens rressrrerentsrasnssresarasaresannaey PP TP 128
z‘fé% E.Ui‘ﬂ Safety FLAIII@ o+ evverrennroresesnssarnnnnanrnoenotr bttt b e g he e b e st 0L a4 44 AL ED40 404008048000 a b0 tnbe 4t branstonssstnssnaned T P S, 130
mg{xiﬁ E‘“& Hood and Panels-r-rreresssaeneererionassd ; .......................................................................................... 132
@% ﬁ%,ﬁ\ ﬁfé Electrical System ..................................................................................................................................................... 135
Eﬁ,ﬁ %i‘}ﬁ,ﬂﬁﬁ Electrical System ..................................................... DL LI TR 138
Iﬂﬁ‘aﬁj}; TOOIDOX ++++ersssserasrsrsssresarnrssnsstrssosessrstissansacrnasassansaiasensaessasssaassossansoneestuansosantsorsseensesnes ervsranes erearansrasrrans Nersarstrrsisrasisstane 141
mﬂiﬁﬂﬁﬁ Fuel Tank::woororsrresrssreassossrassessrscisssstasssssnsisscsssrassntansetssssssssnaiee bearesreretasastrrsrarantas Teterettarbaranrasareesrrerta s asnpabeR AT bersenen 143
ﬂh&%%*ﬁﬂ BZ Foot Mud Shields Regter=+ssesseseerrastsstcnisiiiismmiiossmienisiisiisiismisioseniimmiisissiiinismsimse R R BT 146



25.B
26.1
26.2
27.A
27B
28.A
28.B
29
30
31LA
31.B
32

AR PETRAR A R Foot Mud Shields Rest: s essesreessscsermecsnconsearasonsaraes cerenrane esrres et s s bR SRRSO SRRSO AR PSSR SH SRRSO bR B0

150
DERER MG Hydraulic Oil DISHDULOL-+++++swsrsesssrssesssssesssssiaseremssssussnersisssssssetsisssssnsssissssissssssssssssssss sossssssssssasssssesssssssssssssssssesaserss 154
SRTF 35 B Hydraulic POwer Liftr-s s sessseessssssrsasssisismmosisssssssinssnsisassssesissssanisssasssossssassss sassssssiossosssssssssssssssssssssssansssasossavasessss 157
BT YA, SUSPENSION MeChaftismy:--ressssrisssessssssmsssssssssssssssssssssasssnssss S O 160
ﬂ&%ﬁ Ejﬂ Suspenmon Mechanism (opuona]) .................................................................. ]63
I, EhAs. WA B Oil Pump, Filter, Pipe and Fittings (for KM385BT Diesel Engme) resuseseraneresnstsats s ersass s teans 166
IR, e, W& R Oil Pump, Filter, Pipe and Fittings (for ZN390T Diesel Engine)-- - csreessesrssressssssussssnsssecensseas: 169
LHEEES D RE LM Sandwich Multiole Control Valve: - seemmosssmmmsssssrisnssirmminss reammessessarrerstsss - 172
HUACE 2% Front Balance Weightsoreresoressseesssresssennossassscases .- .- reeresaarrernassasaeas 174
BIE N ESFIHEE S Air Brake Installations for Trailer (Optional) «ssseressssssssermssesnerssssssssnsssrsase 176
ERXEESFIEZ B Air Brake Installations for Trailer (OpHONA) = seremerssnssessasmmessscsossrasssssssurisssssssrssisess ceresstsertresenssonsass 178
HEPAE S AR Sunshade(Optional) e essssssssssssssssmsissosssnsssniasssesonsases 181



1A REB MR Air Filter
(for KM385BT Diesel Engine)
200. 00. 0114




2,y

1.A %%} )% Air Filter
Ser.No. Part No. LR B Name & Specifications Quantity | Remarks
I 200.00.011A TRWER Air filter 1
2 GB/T5783-2000-M8x25 B2t M8X25 Hex. head bolt M8x25 4
3 GB/T93-1987-8 $BE 8 Spring lock washer 8 4
4 |300.10.101 W B4R Paper gasket 1




1.B BERBE K (TR) Air Filter (Dry Type)
(for KM385BT Diesel Bngine)
- 250D. 10. 001~1




1.B TR R (F3) Air Filter(Dry Type)

Ser.No. - Part No. 2B Name & Specifications Quantity | Remarks
1 200.00.014 R Clip 2
2 250D.10.102A WA Air pipe inlet 1
3 TRIETE RS TIE Air filter rind 1
4 200.00.101 PR L REBMR Clamping piece, bracket 1
5 GB/T5783-2000-M8x25 42k M8 X 25 Hex head bolt M8x25 2
7 GB/T6170-2000-M8 IR M8 Hex. Nut M8 2
6 GB/T93-1987-8 1 8 Spring lock washer 8 2
8 250D.10.011 TURITHIBREH Air filter bracket 1
9 KW1025 s filter screen 1
10 200.00.013-1 BRI S Air filter 1




1.C BRyBBE K Air Filter
(for ZN390T Diesel Engine)
350. 10. 001




1.C 25y Se Mk Air Filter

Ser.No. Part No. ZR BRI Name & Specifications Quantity | Remarks
1 350.10.011 | AT pE g% Air fiiter 1
2 GB/T5783-2000-M8x25 $RFE M8X 25 Hex. head bolt M8x25 2
3 GB/T93-1987-8 M 8 Spring lock washer 8 2
4 350.10.102 4 : Paper gasket 1




1.D B EK (TR) Air Filter Dry type)

(for ZN390T Diesel Engine)

300. 10B. 001

(2




LD gt E (T30

Air Filter (Dry type)

Ser.No.

"Part No. LR R IR Name & Specifications Quantity | Remarks
1 R IEHE BT Air filter rind 1
2 JB/T8870-1999-64-76 Wil (64-76) Clip (64-76) 2
.3 300.10B.113 WAE Air pipe 1
4 .. |300.10B.111-1 e T AIr filter bracket 1
5 GB/T6170-2000- M 10 a2 RE M10 Hex. nut M10 2
6 - |{GB/T93-1987-10 #BE 10 Spring lock washer 10 2
7 GB/T97.1-2002 -10 %M@ 10 Spring lock washer 10 2
8 GB/T5783-2000- M10x20  |#Z# M10X20 Hex. Head bolt M10x20 2
9 KW1025 gE filter screen 1
10 350.10B.101-2 BRIETES Air filter (dry type) 1




2. A W BBk Radiator

- (for KM385BT Diesel Engine)
254-5.13. 001




2. A EFIBE KR Radiator

Ser.No. Part No. ZRR R Name & Specifications Quantity | Remarks
1 GB/T6170-2000-M10 WREE M10 Hex, nut MI10 2
2 GB/T96-2002-10 R 10 Plain lock washer10 2
3 GB/T93-1987-10 I 10 Spring lock washeri0 2
4 | K48 Radiator 1
5 GB/T5783-2000-M6x20 I2EE M6 20 Hex head bolt M6x20 1
6 GB/T93-1987-6 HE 6 Spring lock washer 6 1
7 GB/T97.1-2002-6 HhE 6 Spring lock washer6 1
8 GB/T6170-2000-M6 B2RE M6 Hex. nut M6 1
9 JB/T8870-1999-2A(45-52)  |WEfE 24 (45-52) Clip 2A (45-52) 4
10 200.00.304-1 LRiIKEBE Upper water hose 1
11 254-5.13.101 IKFEEM Water tank support bar 1
254-10.13.101 IKFEREFF Water tank support bar 1 Optional
12 [200.00.032-1 FRIARE Lower water hose 1
13 K% Radiator cover 1
14 254G2.13.013-1 TKFH B Radiator 1







2.B BB AL Radiator

Ser.No. Part No. 408 B AR Name & Specifications Quantity | Remarks
1 354.13.101 LMK E Upper water hose ]
2 JB/T8870-1999-2A (35-51) |MkfiE 2A(35-51) Hose clamp 2A (35-51) 4
3 304G2-6.13.103 THKE Lower water pipe hose 1
4 GB/T6170-2000-M10 28 M10 Hex. nut M10 2
5 GB/T96-2002-10 %/ 10 Plain washer 10 2

- 6 GB/T93-1987-10 A 10 Spring lock washer 10 2
7 GB/T6170-2000-M8 WRE) M8 Hex. nut M8 1
8 GB/T93-1987-8 M 8 Spring lock washer 8 1
9 GB/T97.1-2002-8 B 8 Plain washer 8 1
10  |GB/T5783-2000-M8%20 2 M8 X 20 Hex. head bolt M8x20 1
11 304-11.13.101 IR SIRAT Supporting rod, radiator 1
12 iR R Radiator 1
13 KB & Radiator cover 1
14 304-11.13.011-1 KB EK Radiator 1




Throttle Control Mechanism
254-11. 20. 001/304A-11, 20. 001

13



3 M THR PN S A Throttle Control Mcchanism

Ser.No. Part No. 2 R Name & Specifications | Quantity Remarks
1 254-11.20.012-(1275) TR £e 41 &4 Accelerograph pull weldment 1 for 385 engine
404G2-6.20.012-(1300) M TR R o4 Accelerograph pull weldment 1 for 390 engine
2 GB/T97.1-2002-6 B 6 Plain washer 6 ' 3
3 GB/T91-2000-2x16 4 2x16 “Split pin 2x16 4
4 GB/T882-2000-B6x22 %5k Bex22 Clevis pin with head B6x22 2
5 254-11.20.015 Tl Sk Hand throttle 1
6 550.20.015-1 JEAE PO Rocker 1
7 GB/T879-2000-5x20 % 5X20 Slotted spring pin 5%20 1
8 550.20.123-1 AERCINE 2 Hand accelerograph rocker 1
9 550.20.122-1 51530 Torsion coil spring | 1
10 [550.20.121-1 Iz Bracket 1
11 GB/T6170-2000-M8 SR EE M8 Hex.nut M8 2
12 GI3/193-1987-8 I 8 Spring lock washer 8 2
13 GB/T97.1-2002-8 Gl 8 Plain washer 8 2
14 GB/T5783-2000-M8x25 B M8 X 25 Hex.head bolt M8x25 2
15 254-11.20.03 Tl YA 1R A4t Pull-rod,pedal axes 1
16 GB/T71-1985-M6x8 HEMRAT MeX 8 Set screw 1
17 404-11.20.016 TR AR AR A4 Throttle lever 1
18 550.20.120-1 Aor i Rubber cap 2
19 GB/T6172-2000-M8 PR M8 Hex.nut M8 2
20  |GB/T5781-2000-M8x40 R M8 X 40 Hex.head bolt M8x40 2
21 GB4141.13-84-M5x16 T M5X 16 Handle M5x16 1
22 GB/T6170-2000-M35 SR EE M5 Hex.nut M5 1
23 254-11.20.011 B KRR A Stop control lever, engine 1 for 385 engine
400B.20.011 BAKPAT RS 14 Stop control lever, engine 1 for 390 engine

14



3 MhITERSH MM B R Throttle Control Mechanism

gR
Ser.No. Part No. : AR R Name & Specifications Quantity | Remarks
24 254-11.20.102 FR KA SR Stop control lever support plate 1
25 GB/T97.1-2002-5 BE s Plain washer 5 1
26  |254-11.20.014 N ez 2 Y 0 Foot throttle pedal assembly 1

15



4 EAHBE K Clutch

254-114. 21. 001
10 (10) :

2,3,,589,

4

10,28,29

16



4 BERE2R Clutch

Ser.No. Part No. LR R Name & Specifications Quantity | Remarks
1 200.21.012 MBhEE S Driven plate 1
200.21.012A MBHE B Driven plate 1 Optional

2 200.21.101-1 BenER - Pressure plate 1
3 200.21.013 HeEnamatt Clutch cover 1
4 200.21.107-1 WRRH Adjusting bolt 3
5 200.21.113 R Wring spring 3
6 GB/T93-1987-8 2E 8 Spring lock washer 8 6
7 GB/T5783-2000-M8%20 12E M8 X 20 Hex. head bolt M8x20 6
'8 200.21.114-1 4 BT Release lever 3
9 200.21.108-1 RBBEE L Adjusting shim 3
10 GB/T6170-2000-M8 $REF M8 Hex. nut M8 6
1 Bahhh& 688908 Release bearing 688908 1
12 200.21.115 43 B B 7R P | Release bearing seat 1
13 [20021.116 (=] 4oz 38 3% Return spring 1
14 |GB/T879.1-2000-8x35 & 8X35 Slotted spring pin 8x40 2
15 |254-11A.21.015 B & AR BT SR Clutch cover 2
16  |200.21.127-1 AhEfr36iR Return spring 1
17 |IB/T7940.2-1995-M10x1 A 45° M10X1 Angle grease nipple 45° Mx1 1
18 |GB/T6170-2000-M10 2 M10 Hex. nut M10 2
19 |200.21.126 HRE Ajusting sleeve 1
20  |GB/T91-2000-3.2x26 |4 3.2X26 Split pin 3.2x26 1
21 200.21.128 EDEIR::] Pull-rod pin 1
22 120021.125-1 LR Pedal stop 1

23 200.21.120 LA Pull rod 1

24 [200.21.014 NEISEE A Release pull rod 1

17



4 %%%&:ﬁ'\ﬁi Clutch

S
Ser.No. Part No. IR R Name & Specifications Quantity |Remarks
200.21.014A SEMBE RSN Release pull rod 1 Optional
25 GB/T97.1-2002 B 10-140HV Plain washer 10-140HV 1
26  |GB/T91-2000-2x20 g5 2X20 Split pin 2x20 1
27  [200.21.119 FHERX Release fork 1
28 200.21.118 T Spring cover 9
29  [|200.21.117 JEfT Platen spring 9
30 200.21.130 TEFFRZEHE Safety switch bracket 1
31 200.20.011 HEREERLR Pressure plate assembly 1

18



5 HEARE R
Exhaust Pipe
200. 00. 0204




5 HX ¥ B Exhaust Pipe

Ser.No. Part No. BRI Name & Specifications Quantity |Remarks
1 200.00.021A-1 HESEH S Exhaust pipe (Silencer) 1
2 |GB/T5783-2000-M8x30 PZAS M8 X 30 " Hex. head bolt M8x30 4
3 GB/T97.1-2002-8 B 8 . Plain washer 8 4
4 GB/T93-1987-8 HE 8 . Spring lock washer 8 . 8
5 \GB/T6170-2000-M8 42 EF M8 ; Hex. Nut M8 4
6 300.22.101 R E4RR Paper gasket 2
7 .]200.00.201-B HRZE Exhaust bent pipe 1
8 GB/T5783-2000-M8x25 WK M8 X 25 ‘Hex. head bolt M8x25 4




6. A M2 K Bk Frame
(for KM385BT Diesel Engine)
254-11. 30. 001/250~114. 30. 001

21



6. A HLEERAY Frame

Ser.No. Part No. LR Name & Specifications Quantity |Remarks
1 GB/T6170-2000-M 14 IREE M14 Hex.nut M14 2
2 GB/T93-1987-14 #E 14 Spring lock washer 14 2
3 GB/T5783-2000-M14x45 IRH M14X 45 Hex.head bolt M14x45 2
4 300.73.011 = REE Drawbar frame 1.
5 250.30.116 FIRTH AR Starting crank gate 1
6 GB/T93-1987-8 2 8 Spring lock washer 8 6
7 GB/T5783-2000-M8x16 W2k M8X16 Hex head bolt M8x16 2
8 GB/T6170-2000-M 10 W2EE M10 Hexnut M10 4
9 254-11.30.102 UZYiREE U model of bolt 1
10 250-8.30.106 B Rear rubber underlay 1
11 250.30.103 # bR battery rubber safeguard 1
12 250.30.105 AT Right water tank bracket i
13 |254-11.30.011 HURBREF Frame 1 for 4WD
250-11A.30.011 PLERIR &1 Frame 1 for 2WD
14 GB/T93-1987-12 HE 12 Spring lock washer 12 16
15 GB/T5783-2000-M 12%35 IZHE M12X 35 Hex head bolt M12x35 16 8.8 level
16 GB/T5783-2000-M8%20 12H M8 X 20 Hex.head bolt M8x20 4
17 250.30.104 ZEKFE 5 Left water tank bracket 1
18 GB/T5783-2000-M 16%45 L2F M16X45 Hex.head bolt M16x45 4 8.8 level
19 GB/T93-1987-16 2RME 16 Spring lock washer 16 4
20 GB/T6170-2000-M 16 W2 M16 Hex.nut M16 4 8 level
21 254-11.30.012 FCEZER A Assistant weight support 1

22



6.8 MLZ K Rk Frame
(for ZN390T Diesel Engine)
304A-11A. 30. 001/300A-114A. 30. 001/300A-11A. 304. 001

/_./

23



6.B YA R Frame

Ser.No. Part No. %4 ffﬁﬁﬂ*& Name & Specifications Quantity Remarks
1 GB/T6170-2000-M14 BRE M14 Hex.nut M14 Z
2 GB/T93-1987-14 ] 14 Spring lock washer 14 2
3 GB/T5783-2000-M14x45 dEFE M14X45 Hex.head bolt M14x45 2
4 300.73.011 A5 REE Drawbar frame 1
5 250.30.116 FIZRBN TR Starting crank gate 1
6 GB/T93-1987-8 i 8 Spring lock washer 8 6
7 GB/T5783-2000-M8x 16 I2H M8X16 Hex.head bolt M8x16 2
8 GB/T6170-2000-M10 42 & M10 Hex.nut M10 4
9 304A-11A.30.101 URY IR U model of bolt 1
10 [250-830.107 WYk Rubber underlay 1
11 [30047.143 | battery underlay 1
12.  |GB/T5783-2000-M10x20 $3k: M10X20 Hex head bolt M10x20 4
13 |GB/T93-1987-10 BE 10 Sori
pring lock washer 10 4
p1x N
14 [304A-11A.30.013 %JF‘E?J( f?"ﬁﬁ%ﬂ Battery and water tank bracket 1
15 [304A-11A.30.011 MRS Frame ) for 4WD
300A-11A.30.011 PURB S Frame 1 |owD Hydraulic Steer
300A-11A.30A.011 HRR S Frame 1 2WD Machine Steer
1087 12 .
16 GB/T93-1987-12 i; MI2X 35 Spring lock washer 12 16
17 |GB/T5783-2000-M12x35 ‘ Hex.head bolt M12x35 16  |8.8level
‘18 |GB/T5783-2000-M16x4s  |#REE M16X45 Hex head bolt M16x45 4 [88level
_1087- 16 . ' -
19 GB/T93-1987-16 e Spring lock washer 16 4
20  |GB/T6170-2000-M16 SR M16 Hex n
O AELA nut M16 4 8 level
21 304A-11A.30.012 RERRSH Assistant weicht support |
- el M S eI Shp |
22 550-147.104 Guard ring 1
e ———




T.A 1 BT Bh45F & B ()
Front Drive Axles (Middle) (for Tyre 6. 00-16)
254G2. 31B. 001

25



7.A. 1 BIOREHAFS AL () Front Wheel Drive Axle (Middle) (for Tire 6.00-16)

Ser.No. Part No. 2R B Ik Name & Specifications | Quantity Remarks

1 GB/T5783-2000-M6x12 B2 M6X 12 Hex. head bolt M6x12 4

2 GB/T93-1987-6 #HE 6 Spring lock washer 6 4

3 |JB/T7940.1-1995-M10x1 A M10X1 Grease cup M10x1 2

4 304.31.019 X EERSHEH End cover of front pedestal 1

5 304.31.122 ERRA End cover gasket 1

6 GB/T6170-2000-M16 $ZEF M16 Hex. nut M16 4

7 GB/T93-1987-16 [ 16 Spring lock washer 16 4

8 304.31.220-2 sz BB Front pedestal 1

9 GB/T27-1988-M16x65 B2 M16X65 Hex. head bolt M16%65 4

10 304.31.219-1 X EHE Front pedestal bush 1

11 304.31.123-1 GIEE %1k Yal Shims for front swing axle ‘one set  [One pes for each size
12 |GB/T3452.1-1992-65%2.65 |04 65X2. 65 O-ring seal 65x2.65 1
13 QT/C388-1999-24 BiEEH 24 Casing cap 1

14 GB/T5786-2000-M12x1.5%35 |24 M12X1.5X35 Hex. head bolt M12x1.5x35 8

15 GB/T93-1987-12 HE 12 Spring lock washer 12 24

16  [304.31.124-2 TR AT Front swing axle 1

17 GB/T3452.1-1992-69x3.55 OJER/ 69X3.55 O-ring seal 69%3.55 1

18 {304.31.116-2 EEF TR Main drive case 1

19  |[200.38.024 ROmERE B Oil drain plug 1

20  |JB-FT-CU-16 METEHIEBL6 Copper washer 16 3

21 304.31.125-1 MABERR Shims for bearing seat one set  |Two pcs for each size
29 304.31.022-1 EEhMER A SRR Bevel drive pinion assembly 1

23 304.31.222-3 =542 Rear pedestal 1

24 304.31.221-1 EYEFE Rear pedestal bush 1

25  |GB/T3452.1-1992-69x2.65 O 69X 2. 65 O-ring seal 69x2.65 1

26



7. A 1 BIERENKR B (1) Front Wheel Drive Axle (Middle) (for Tire 6.00-16)

1%
Ser.No. Part No. 2 HR B AU Name & Specifications | Quantity Remarks
26  {304.31.126-1 EXRERRR Gasket for end cover 1
27 304.31.127-2 B R End cover of rear pedestal 1
28 GB/T93-1987-8 7E 8 Spring lock washer 8 4
29  |GB/T5783-2000-M8x25 24 M8X 25 Hex. Head bolt M8x25 4
30  [GB/T3452.1-1992-48.7x3.55 |0J¢M 48.7X3.55 O-ring seal 48.7x3.55 1
31 304.31.128-1 SNHEERR Gasket for Upright shaft housing 2
32 |GB/T5783-2000-M10x35 BZEe M10X 35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 #E10 Spring lock washer 10 20
34 [304.31.013-1 BMREH Oil dipstick | 1
35  |GB/T5783-2000-M12x35 PR M12X35 Hex. head bolt M12x35 16
36 [254G2.31A.105 EXHEY Left half shaft housing 1
37  |304.31.234 ) AT RE Power steering cylinder bracket 1
38 GB/T119.1-2000-A10x16 5 A10X16 Straight pin A10%16 2
39 |GB/T3452.1-1992-160%3.55 |0FLEB 160X 3. 55 O-ring seal 160x3.55 2
40 304.31.117-1 GBS Shims for main drive case two set  |Two pcs for each size
41 304.31.014A ERB L Differential assembly 1
42  [GB/T119.1-2000-A10x20  |#% A10X 20 Straight pin A10x20 2
43 [254G2.31A.108 AAYHES Right half shaft housing 1
44 |304.31.118-1 WARE Vent plug 1
45 304.31.119-1 WRE Vent pipe 1
304.31.119A WS Vent pipe 1 for paddy field

27



A2 WA R )
Front Drive Axle(Left Side-Slowdown) (for Tyre 6. 00~16)
25462. 31B. 001  4¢

37

28



7.A.2 BIIREBF B CAEILEIE) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. LR Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18%x1.5 {82 MI8X1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 2| 18 Spring lock washer 18 6
3 {304.31.179 2k Double screw bolt 2
4 GB/T5786-2000-M18x1.5x35 [4Z4 M18X1.5X 35 hex. head bolt M18x1,5%35 4 level 8.3
5 304.31.101-3 IREhsh Drive shaft : 1
6 404-9.31.111 BveKiliE MC50X 72X 15  Qil-seal MC50x72x15 2
7 GB/T5783-2000-M10x30 $2H M10X 30 Hex. head bolt M10x30 16
8 GB/T93-1987-10 #®E 10 Spring lock washer 10 26
9 304.31.104-3 Wahihd Drive shaft cover ]

10 GB/T276-1994-6209 & 6209 Ball bearing 6209 1
11 304.31.102-2 IK 5hih ) 5 R Fixing ring of drive shaft 2
12 304.31.103-2 IX B 2 Drive shaft sleeve 1
13 304.31.132-3 VR 1 76 3 Driven bevel gear of final drive 1
14 GB/T276-1994 W& 6207 Ball bearing 6207 1
15 304.31.105-1 NZhih a1 g Gasket for drive shaft cover 1
16  |304.31.228-5 L S 4k Left final drive housing 1
17 GB/T119.2-2000-A10x24 4% A10X 24 Straight pin A10%24 2
18 GB/T276-1994-61910 HiA 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 & 32909 Tapered roller bearing 32909 1
20  [304.31.131-3 R T 555 Driving bevel gear of final drive 1
21 304.31.107-4 & 11 Upright shaft !
22 GB/T276-1994 & 6208 Ball bearing 6208 2
23 850-2.39.112/113/114 TR B Adjusting shims Needed
24 GB/T3452.1-1992-75%x2.65 |0 75X 2. 65 O-ring seal 75%2.65 !
25 304.31.137-3 Tihak % Lower bearing cover 1

29



7.A. 2 BUBRENME AR (ZEivdoE ) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. A2 7R B 3% Name & Specifications Quantity Remarks

26 JB-FT-CU-16 MRl 16 Combined seal washer 16 1

27 |200.38.024 gL =YD Oil drain plug 1

28 |JB/T7940.1-1995-M8x1 AR M8 X 1 Grease cup M8x|1 1

29 254G2.31B.101 ek Left steering arm 1 Hydraulic Stee
254G2.31B.101A KRS Left steering arm 1 Machine Stee

30 304.31.202-1 Biess g E Steering arm bushing 1

31 GB/T5783-2000-M12%x40 IREE M12X40 Hex. head bolt M12x40 4

32 GB/T93-1987-12 #HE 12 Spring lock washer 12 4

33 GB/T5783-2000-M10x25 IFEEE M10X25 Hex. head bolt M10x25 11

34 304.31.249/250/251/252 B AR A Steering arm adusting shim Needed

35 GB/T3452.1-1992-34.5x2.65 (ORI 34.5X2.65 O-ring seal 34.5%2.65 1

36 304.31.111-4 LHhR R Upper bearing cover 1

37 GB/T3452.1-1992-85%2.65 OJEM 85X2.65 O-ring seal 85%2,65 1

38 304.31.133 hiaEshiREE R Adjusting shims for the first drive One set | Two pes for each s

39 GB/T276-1994-6011 s 6011 Ball bearing 6011 1

40 304.31.138 Yy Lock washer 1

41 304.31.110-1 YRR E]ER Blocking ring of upright shaft 1 .

42 304.31.112-2 VR Adjusting shims One set | Two pcs for each !

43 304.31.113-1 R AL zhi G R Driven bevel gear of the first drive 1

44  |254G2.31B.103 SR Upright shaft housing 1

45 GB/T119.2-2000-A10%20 5 A10X20 Straight pin A10%20 1

46 304.31.129-1 B EEs xhiER Driving bevel gear of the first drive 1

47 254G2.31.106 ek Half shaft 1

43 254D.31.120 EHEAE Left steering trapezoid arm 1

30



T.A. 2 BIEEEhHE R (EiLiE) Front Wheel Drive Axle ( Left Side-Slowdown )

fl &

“Ser.No. Part No. LR IR Name & Specifications Quantity Remarks
49 [45031.024-1 RATIE L B (F) Linkage ball joint (Left) 1

50 GB/T6173-2000-M18x1.5-Lef(iZ £ MI8X1.5-4 Hex.thin nut M18x1.5-Left 1

51 254G2.31A.110-1 b AT Steering tie rod 1

52 GB/T6173-2000-M18x1.5  |#28F M18X1.5 Hex.thin nut M18x1.5 1

53 450.31,026-1 Pk BRE () Linkage ball joint (Right) 1

54 GB/T6181-1986-M14 2R M14 Hex. thin slotted nut M14 2

55 GB/T91-2000-3.2x24 & 3.2X24 " Split pin 3.2x24 2

56 GB/T308-2002-8.7312G200b |443k 8. 7312G200b Ball 8.7312G200b 1 11/32 "

57 GB/T6171-2000-M10x1 S5 M10X1 Hex. nut M10x1 1

58 504.31.144 W= HEAT M10X ] Set screw M10x1 1

59 GB/T6181-1986-M12 125} Mi2 Hex. thin slotted nut M12 2

60 GB/T91-2000-3.2x32 B 3.2X%32 Split pin 3.2x32 2

61 200.31B.017-1 RPF2mR Steering drag link 1 Machine Steer 385

300.31.017-1 A2 Steering drag link 1 Machine Steer 390
62 DR B A% Left final drive housing assembly 1

31



. 7.A.3 BT AR B R (LR EE)
Front Drive Axle Right Side-Slowdown) (for Tyre 6. 00-16)
254G2. 31B. 001

32



T.A.3 HUIREIIF R (RIAWE) Front Wheel Drive Axle ( Right Side-Slowdown )

33

_._5er.No. Part No. R _ Name & Specifications Quantity | Remarks

I GB/T6176-2000-M18x1.5 R M18X1.5 . Hex. nut M18x1.5 2

2 GB/T93-1987-18 BB 18 Spring lock washer 18 6

3 304.31.179 (3R * Double screw bolt 2

4 GB/T5786-2000-M18x1.5x35 {424 M18X1.5%X 35 hex. head bolt M18x1.5%35 4 level 8.8
5 304.31.101-3 Izl Drive shaft 1

6 404-9.31.111 B K3t MC50X 72X 15  Oil-seal MC50x72x15 2

7 GB/T5783-2000-M10x30 W2E M10X 30 Hex. head bolt M10x30 16

8 GB/T93-1987-10 #E 10 Spring lock washer 10 26

9 304.31.104-3 Eahph s Drive shaft cover 1

10 |GB/T276-1994-6209 A& 6209 Ball bearing 6209 1

11 ]304.31.102-2 IX 34 B 32 1 Fixing ring of drive shaft 2

12 {304.31.103-2 DX Drive shaft sleeve 1

13 [304.31.132-3 R B Driven bevel gear of final drive 1

14 |GB/T276-1994-6207 ik 6207 Ball bearing 6207 1

15 304.31.105-1 WEhhaa R Gasket for drive shaft cover ]

16  [304.31.216-5 Popril B LA Right final drive housing ]

17 |GB/T119.2-2000-A10x24 |45 Al0X24 Straight pin A10%24 2

18  |GB/T276-1994-61910 #h& 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 - A 32909 Tapered roller bearing 32909 1

20 |304.31.131-3 FHEEFER " Driving bevel gear of final drive 1

21 |304.31.107-4 L% Upright shaft 1.

22 |GB/T276-1994-6208 Ak 6208 Ball bearing 6208 2

23 1850-2.39.112/113/114 ik ko Adjusting shims Needed

24 [GB/T3452.1-1992-75x2.65 |OfEBE 75X2.65 O-ring seal 75x2.65 1

25 [304.31.137-3 TR Lower bearing cover 1



7.A.3 BUIREIIF M AR CELWRIE) Front Wheel Drive Axle ( Right Side-Slowdown )

Ser.No. Part No. LR B Name & Specifications Quantity Remarks
26 JB-FT-CU-16 M oitiRE 16 Combined seal washer 16 1 :
27 |200.38.024 TSR B X 0Oil drain plug 1
28 JB/T7940.1-1995-M8x1 WA M8X1 Grease cup M8x1 1
29 [304.31.215-4 pad i Ei 2 Right linking arm 1
30 304.31.202-1 BB HE Steering arm bushing 1
3] GB/T5783-2000-M12x40 B2EE M12X 40 Hex. head bolt M12x40 4
32 GB/T93-1987-12 T 12 Spring lock washer 12 4
33 ° |GB/T5783-2000-M10%25 BRAE M10X25 Hex. head bolt M10x%25 11
34 1304.31.249/250/251/252 HmgRgERA Steering arm adusting shim Needed
35 . |GB/T3452.1-1992-34.5%x2.65 |OJZ[E 34.5X2.65 O-ring seal 34,.5%2.65 1
36  {304.31.111-4 s Upper bearing cover 1 ,.
37 GB/T3452.1-1992-85%2.65 O [E) 85X2.65 O-ring seal 85x2.65 1 i
38 304.31.133 Rla) s EER A Adjusting shims for the first drive One set | Two pes for each size
39 GB/T276-1994-6011 HiAk 6011 Ball bearing 6011 1
40  [304.31.138 PERA Lock washer 1
41 304.31.110-1 LIS Blocking ring of upright shaft 1
42 304.31.112-2 kg g Adjusting shims One set | Two pes for each size
43 |304.31.113-1 a5 iR Driven bevel gear of the first drive 1
44  |254G2.31B.103 SHVEE Upright shaft housing 1
45 GB/T119.2-2000-A10x20 8 A10X20 Straight pin A10>20 1
46 304.31.129-1 C e RN R Driving bevel gear of the first drive 1
47 304.31.114-2 B 3 Half shaft ' 1
48 254D.31.121 EHE Right steering trapezoid arm ]
49 GB/T308-2002-8.7312G200b |4N¥R 8. 7312G200b Ball 8.7312G200b 1 11/32 "

34



T.A.3 BV R (BiZi#) Front Wheel Drive Axle ( Right Side-Slowdown )

W&
__Ser.No. Part No. LRI Name & Specifications Quantity { Remarks
50 GB/T6171-2000-M10x1 R M10X1 Hex. nut M10x} 1
51 |504.31.144 ST IRAT MI0X 1 Set screw M10x1 _ 1
52 1 IV T R Right final drive housing assembly 1

35



7.A. 4 BIREHAR KR (304, 31. 022-1354%)

- Front Drive Axle (304. 31. 022-1Assembly) (for 4WD)
| 304, 31. 022-1

36



7.A. 4 BIIREHEFE AL (304. 31. 022-1%84F) Front Wheel Drive Axle (304.31.022-1 Assembly)

Ser.No. Part No. ERR I Name & Specifications | Quantity Remarks

I |GB/T91-2000-3.2x50 8 3.2X50 Split pin 3.2x50 1

2 304.31.223-1 W25 Castle nut 1

3 304.31.224-1 TR Adjusting shims one set  |Onc pes for each size
4 GB/T3452.1-1992-23.6%2.65 OFE B 23.6X2.65 O-ring seal 23.6x2.65 1

5. [304.31.225-1 - X 50 ih S R B Oil-seal seat 1

6 HG4-692-67-SD35x56%]2 Wi SD35X56X12 Oil-seal SD35x56x12 1

7 GB/T297-1994-32006 Bz 32006 Taper roller bearing 32006 1

8 304.31.227 AL Bevel drive pinion 1

9 GB/T3452.1-1992-85%2.65 |0fZP8 85X2.65 O-ring seal 85%2.65 1

10 |304.31.226 EEhE R HIAR Bearing seat 1

11 GB/T297-1994-31306 Ak 31306 Taper roller bearing 31306 1

12 |GB/T3452.1-1992-80x2.65 |OfZER 80X2.65 O-ring seal 80x2.65 1

37



7.A.5 RTIR 047 & Bk (304, 31. 014AEB44)

Front Drive Wheel Axle (304. 31. 014Assembly) (for 4WD) .
304. 31. 014A '

38



7.A.5 HIZEBENAF S AL (304. 31. 014A%B4E)  Front Wheel Drive Axle (304.31.014A Assembly)

Ser.No. Part No. BRI Name & Specifications Quantity |Remarks
I GB/T297-1994-32009 #h7R 32009 Taper roller bearing 32009 2
2 GB/T5782-2000-M8x50 $242 MSX50 Hex. head bolt M8x50 4
3 304.31.206 VAR G OE " Lock washer for crown gear 2
4 304.31.207 YeohEl e % Crown gear 1
5 304.31.210A A h e i IR Half shaft gear washer 2
6 1304.31.211A ETEI MG Half shaft gear 2
7 GB/T119.1-2000-A8x20 ﬁ% A8 X 20 Sttaight pin ABx20 2
8 304.31.235 EEEBTH Left differential housing |
9 [304.31.208A 17 B s s Planet gear shaft 2
10 [304.31.205A EH TR IER Planet gear 2
11 304.31.209A ITEERBE Planet gear washer 2
12 GB/T119.1-2000-A8x35 4 A8X35 Straight pin A8x35 2
13 304.31.236 Right differential housing 1

39



3]

| 1.B.1 MRAHE K ()
Front Drive Axles Middle) (for Tyre 6.50-16)
304. 31. 001-5

40



7.B. 1 BIUKEBWHFE AL () Front Wheel Drive Axle (Middle)

Ser.No, Part No. BIRR A Name & Specifications | Quantity Remarks

1 GB/T5783-2000-M6x12 BEAe M6X12 Hex. head bolt M6x12 4
2 GB/T93-1987-6 e 6 Spring lock washer 6 4
3 JB/T7940.1-1995-M10x1 A M10X1 Grease cup M10x1 2
4 304.31.019 ' RIS EEYR 240 &4 End cover of front pedestal 1
5 304.31.122 b gyl End cover gasket -1
6 GB/T6170-2000-M16 925 M16 Hex. nut M16 4
7 GB/T93-1987-16 #HE 16 Spring lock washer 16 4
8 304.31.220-2 RS RE Front pedestal 1

.9 GB/T27-1988-M16%65 128 M16X65 Hex. head bolt M16x65 4
10 304.31.216-1 B ST R Front pedestal bush 1
11 304.31.123-1 EiEEd kY Shims for front swing axle one set  |One pcs for each size
12 GB/T3452.1-1992-65%2.65 |0FHE 65X 2.65 O-ring seal 65%2.65 t
13 ZB T32003-88-24 WMEEN 24 - Casing cap 1
14 GB/T5786-2000-M12x1.5%35 {#Z# M12X1.5X35 Hex. head bolt M12x1.5%x35 8
15 GB/T93-1987-12 BE 12 Spring lock washer 12 24
16 304.31.124-2 EOE: 0] Front swing axle 1
17 [GB/T3452.1-1992-69x3.55  [Oj&H 69X 3. 55 O-ring seal 69x3.55 1
18 304.31.116-2 4T Main drive case 1
19 200.38.024 TR SR I SRR Gil drain plug 1
20 JB-FT-CU-16 AE&EH A6 Copper washer 16 3
21 304.31.125-1 i A RS A B Shims for bearing seat one set |Two pes for each size
22 304.31.022-1 LB Bevel drive pinion assembly |
23 304.31.222-2 J& S Rear pedestal 1
24 304.31.221-1 J& 3 Rt A Rear pedestal bush 1
25 GRB/T3452.1-1992- 69%2.65 0 69X 2.65 O-1ing seal 69%2.65 |




7.B. 1 AIEKEIHFE R (1) Front Wheel Drive Axle (Middle)

Ser.No. Part No. - LI Name & Specifications | Quantity Remarks
26 304.31.126-1 X ESBE Gasket for end cover 1
27 304.31.127-2 EYXEE End cover of rear pedestal 1
28 GB/T93-1987-8 #E 8 Spring lock washer 8 4
29  |GB/T5783-2000-M8x25 $Eke M8X 25 Hex. Head bolt M8x25 4=
30 GB/T3452.1-1992-48.7x3.55 |OWBE 48.7X%3.55 O-ring seal 48.7%3.55 1
31 304.31.128-1 CISHhESRE Gasket for Upright shaft housing 2
32 |GB/T5783-2000-M10x35 B4 M10X35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 #®E10 Spring lock washer 10 20
34 1304.31.013-1 BwRAE Qil dipstick 1
35 GB/T5783-2000-M12x35 B2 M12X35 Hex. head bolt M12%35 16

36 {304.31.233-1 Fe eI Left half shaft housing 1
37 304.31.234 X 1) v T BB Power steering cylinder bracket 1
38 GB/T119.1-2000-A10%16 # A10X16 Straight pin A10x16 2
30 |GB/T3452.1-1992-160x3.55 |Of-M 160X 3. 55 O-ring seal 160x3.55 2
40 304.31.117-1 T RABR Shims for main drive case two set  [Two pes for each size-
41 304.31.014A EEBEHE Differential assembly - 1
42 [GB/T119.1-2000-A10%20 |44 A10X20 Straight pin A10x20 2
43 . |254G2.31A.108 A Ee Right half shaft housing 1
44 |304.31.118-1 ERIBE Vent plug 1
45 [304.31.119-1 i a1 Vent pipe - 1

304.31.119A~ EERE Vent pipe 1

for paddy field

42



1.8.2 WIBHHFAR ERRE)
Front Drive Axle (Left Side-Slowdown) (for Tyre 6.50-16)
304. 31. 0015 _

43



7.B.2 BYIREHMFE R (JE3AWE) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No. Part No. LRI Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18%1.5 |43+ MI8X1.5 Hex. nut M18x1.5 2 :
2 GB/T93-1987-18 #HBE 18 Spring lock washer 18 6
3 304.31.179 SR Double screw bolt 2
4 . |GB/T5786-2000-M18x1.5x35 |#2# M18X1.5X 35 hex. head bolt M18x1.5x35 4 level 8.8
5 304.31.101-3 IR Zh Drive shaft ' 1
6 404-931.111 iRk s MC50X72X 15  Oil-seal MC50x72x15 2
7 GB/T5783-2000-M 10x30 4E# M10X 30 Hex. head bolt M10x30 16
8 GB/T93-1987-10 $#E 10 Spring lock washer 10 26
9 304.31.104-3’ IR 5l Drive shaft cover 1
10 GB/T276-1994-6209 & 6209 Ball bearing 6209 1
11 304.31.102-2 IR shhE 2 A Fixing ring of drive shaft p)

12 304.31.103-2 IR Zhih 2 Drive shaft sleeve 1
13 [304.31.132-3 FRER AT Driven bevel gear of final drive 1
14 |GB/T276-1994 & 6207 Ball bearing 6207 1
15 304.31.105-1 RshhaE A Gasket for drive shaft cover 1
16 * |304.31.228-5 F IR ST Left final drive housing ]
17 GB/T119.2-2000-A10%x24 # A10X24 Straight pin A10x24 2
18 GB/T276-1994-61910 ik 61910 Ball bearing 61910 1
19  |GB/T297-1994-32909 A& 32909 Tapered roller bearing 32909 |
20 304.31.131-3 KRR EZN SR Driving bevel gear of final drive 1
21 [304.31.107-4 ok Upright shaft 1
23 [850-2.39.112/113/114 AR A Adjusting shims Needed
24 - |GB/T3452.1-1992-75x2.65 |0F¢HE 75X2.65 O-ring seal 75x2.65 1
25 |304.31.1373 T A Lower bearing cover 1

14



7.B.2 BUIREIFF S (KihwiE) Front Wheel Drive Axle ( Left Side-Slowdown )

HxR
Ser.No. Part No. BRI Name & Specifications Quantity Remarks
26 JB-FT-CU-16 HETHIPE 16 Combined seal washer 16 1
27 {200.38.024 HohizeE B Oil drain plug 1
28 JB/T7940.1-1995-M8x1 AR M8X1 Grease cup M8x1 1
29 304.31.201-4 LB Left steering arm 1 Hydraulic Steer
304.31.201A E¥mB Left steering arm 1 Machine Steer
30 304.31.202-1 B e E Steering arm bushing 1
31 GB/T5783-2000-M12x40 §ZHE M12X40 Hex. head bolt M12x40 4
32 GB/T93-1987-12 . #E 12 Spring lock washer 12 4
33 GB/T5783-2000-M10x25 §ZHE M10X 25 Hex. head bolt M10x25 11
34 304.31.249/250/251/252 LA b kg Steering arm adusting shim Needed
35 GB/T3452.1-1992-34.5%2.65 |0RIE] 34.5X2.65 O-ting seal 34.5%2.65 1
36 304.31.111-4 EahAsE Upper bearing cover 1
37 GB/T3452.1-1992-85%2.65 oL 85X2.65 O-ring seal 85%2.65 |
38 304.31.133 B E{EE RSB S Adjusting shims for the first drive One set | Two pcs for each size
39 GB/T276-1994-6011 iR 6011 Ball bearing 6011 1
40 304.31.138 g " Lock washer 1
41 304.31.110-1 R EE] Blocking ring of upright shaft 1
42 304.31.112-2 B H Adjusting shims Oneset | Two pes for each size
43 304.31.113-1 ) fEzhdEsh ik Driven bevel gear of the first drive 1
44 304.31.108-4 MRS Upright shaft housing 1
45 GB/T119.2-2000-A10x20 8% A10X 20 Straight pin A10%20 1
46 304.31.129-1 oh i ik ah E5hikie Driving bevel gear of the first drive 1
47 304.31.114-2 A4 Half shaft 1
48 404B.31.110 R Left steering trapezoid arm 1

45



7.B.2 WIS R (ZLME) Front Wheel Drive Axle ( Left Side-Slowdown )

% .
Ser.No. Part No. ZER RS Name & Specifications Quantity Remarks

49 450.31.024-1 PR B () Linkage ball joint (Left) 1 :

50  |GB/T6173-2000-M18x1.5-Lefi®f} MI18X1.5-2 Hex.thin nut M18x1,5-Left 1

51 404B.31.105 AT Steering tierod 1

52 |GB/T6173-2000-M18x1.5  |#gf}F MI8X1.5 Hex.thin nut M18x1.5 1

53 |45031.026-1 S S B R OB) Linkage ball joint (Right) 1

54  |GB/T6181-1986-M14 2R M14 Hex. thin slotted nut M14 2

55 |GB/T91-2000-3.2x22 B 3.2X22 Split pin 3.2x22 2 ,

56  |GB/T308-2002-8.7312G200b |4\ER 8.7312G200b Ball 8.7312G200b 1 11/32 "

57  |GB/T6171-2000-M10x1 MR MI0X1 Hex. nut M10x1 1

58 . |504.31.144 " SEARET MIOX 1 Set screw M10x1 1

59  [GB/T6181-1986-M12 125 M12 Hex. thin slotted nut M12 2

60  |GB/T91-2000-3.2x32 B 3.2X32 Split pin 3.2x32 2

61  [400B.31.011 YRAT B Steering drag link 1 Machine Steer 490
300.31.017-1 DR % Steering drag link 1 Machine Steer 390

62 FEMORTE B A i

Left final drive housing assembly

46



7.B. 3 WA R R CHHEE)
Front Drive Axle Right Side=Slowdown) (for Tyre 6.50-16)
B 304. 31. 001-5




7.B.3 AURBNHT R (ZEILME) Front Wheel Drive Axle ( Left Side-Slowdown )

Ser.No.

Part No.

BRI Name & Specifications Quantity |Remarks
1 GB/T6176-2000-M18xL.5 iR} M18X 1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 #E 18 Spring lock washer 18 6
3 304.3 1-179‘ R Double screw bolt 2
4 GB/T5786-2000-M18x1.5%35 |42 M18X 1. 5 35 hex. head bolt M18x1.5x35 4 level 8.8
5 304.31.101-3 IRzhAh Drive shaft 1
6 . j404-931.111 Pide kit MC50X 72X 15  Oil-seal MC50%72x15 2
7 GB/T5783-2000-M10x30 128 M10X 30 Hex. head bolt M10x30 16
8 GB/T93-1987-10 #E 10 Spring lock washer 10 26
9 304.31.104-3 W% Drive shaft cover 1
. 10 |GB/T276-1994-6209 A& 6209 Ball bearing 6209 1
11 304.31.102-2 Iz ot ] s Fixing ring of drive shaft 2
12 304.31.103-2 Rk EP Drive shaft sleeve 1
13 . |304.31.132-3 KRR B i 4 Driven bevel gear of final drive 1
14  |GB/T276-1994-6207 Bk 6207 Ball bearing 6207 1
15 304.31.105-1 IXFhE R A Gasket for drive shaft cover 1
16 304.31.216-5 BILEEERAK Right final drive housing 1
17 GB/T119.2-2000-A10%24 B Al0X24 Straight pin A10x24 2
18  |GB/T276-1994-61910 A& 61910 Ball bearing 61910 1
19 GB/T297-1994-32909 AR 32909 Tapered roller bearing 32909 1
20 304.31.131-3 FRGEEFAE Driving bevel gear of final drive 1
T 21 304.31.107-4 SLAH Upright shaft 1
22 |GB/T276-1994-6208 & 6208 Ball bearing 6208 2
23 850-2.39.112/113/114 R Adjusting shims Needed
24 |GB/T3452.1-1992-75x2.65 |OfEH 75X2.65 O-ring seal 75x2.65 1
25 304.31.137-3 T ERAR R Lower bearing cover 1

48



7.B.3 BIEREhE R (EU%GE) Front Wheel Drive Axle ( Left Side~Slowdown )

Ser.No. Part No. PR RS Name & Specifications Quantity Remarks
26 JB-FT-CU-16 HETHHEM 16 Combined seal washer 16 1
27 {200.38.024 T AR R 8 AR, Oil drain plug 1
28  |IB/T7940.1-1995-M8x1 AR M8X1 Grease cup M8x1 1
29 [304.31.215-4 ABEE Right linking arm 1
30 304.31.202-1 SR 1) N R Steering arm bushing 1
31 GB/T5783-2000-M12x40 P24 M12X40 Hex. head bolt M12x40 4
32 |GB/T93-1987-12 HE 12 Spring lock washer 12 4
33 GB/T5783-2000-M10x25 o2 M10X25 Hex. head bolt M10x25 11
34 [|304.31.249/250/251/252 B SRR Steering arm adusting shim Needed
35 GB/T3452.1-1992-34.5x2.65 |0fERE 34.5X2.65 O-ring seal 34.5%2.65 I
36 304.31.111-4 T ohR Upper bearing cover 1
37  |GB/T3452.1-1992-85x2.65 |OFERE 85X2.65 O-ring seal 85x2.65 1
38 304.31.133 o [E)fEF) B Adjusting shims for the first drive One set | Two pes for each size
39 |GB/T276-1994-6011 & 6011 Ball bearing 6011 1 '
40  1304.31.138 - PRBE Lock washer 1
41 304.31.110-1 SRS Blocking ring of upright shaft 1
42 304.31.112-2 W R Adjusting shims One set | Two pes for each size
43 130431.113-1 o 6] 6 Shas sh ik 58 Driven bevel gear of the first drive 1
44 304.31.108-4 JHhES Upright shaft housing 1
45  IGB/T119.2-2000-A10x20 . 18§ A10X 20 Straight pin A10x20 1
46  |304.31.129-1 PRt sh LBk Driving bevel gear of the first drive 1
47 304.31.114-2 Hedh Half shaft 1
48 1404B.31.111 Py 3 Right steering trapezoid arm . 1 _
49 _|GB/T308-2002-8.7312G200b |43k 8. 73126200b Ball 8.7312G200b 1 11/32 "

49



7.B.3 BIEESHMER AR (ZiAWi#E) Front Wheel Drive Axle ( Left Side-Slowdown )

s
Ser.No. Part No. LR B A Name & Specifications Quantity |Remarks
50 GB/T6171-2000-M10x1 B2EE MI10X1 Hex. nut M10x1 1
51  [504.31.144 B ERRET M10X1 Set screw M10x1 1
52 . ' BB R B K Right final drive housing assembly 1

50



7.C BT3B B Front Axles

(for KM385BT Diesel Engine and 2WD Machine Streering)
- 200. 31B. 001-1

12 1 i 15 1 1 20 21 22

55 54 53 52 51 50 49



7.C B0 2 B Front Axles

Ser.No. Part No. LR IR Name & Specifications { Quantity Remarks
1 GB/T9459-1988-M20x1.5 142} M20X 1.5 Hexagon slotted nutM20x1.5 2
2 GB/T91-2000-4%30 B 4X30 Split 4x30 2
3 200.31.135 FHRE Seal washer 2
4 200.31.124 iRRgs Cover of front-wheel hub 2
5 GB/T818-2000-M5x10 25T M5X10 Slotted pan head screwM5x10 8
6 GB/T93-1987-5 HwE 5 Spring lock washer 5 8
7 GB/T5783-2000-M14x30 42k M14X30 Hex.head.boltM14x30 6 level 8.8
8 GB/T93-1987-14 ®HE 14 Spring lock washer 14 14
9 200.31B.123 _ GER 5 Front-wheel hub 2 200.31.123
10 HG4-692-67-SD45%62x12  |ihd$SD45 X 62 X 12 0Oil seal SD45x62x12 2
11 GB/T301-1995-51106 REhHiAK51106 Bearing 51106 2
12 200.31B.021-1 |EIHEEREH Left telescopic beam assy 1
13 |200.31.114-3 EWHTE Kingpin bush 6
14 GB/T3452.1-1992-30%x2.65  [0FE30X 2. 65 O-ring seal 30x2.65 4
15 200.31.126 AR Dustproof ring 4
16  |GB/T5785-2000-M12x1,5%55 [E#EM12X 1. 5X 55 Hex head bolt12x1.5x55 2
17 GB/T93-1987-12 BE 12 Spring lock washer 12 2
18 |300.31.108 ERHE Left steering arm 1
19 GB/T1099.1-2003-8x28 B 8x28 Key 8x28 2
20 GB/T6173-2000-M16x1.5-L |48& M16X1.5-%& Hex.nut M16x1.5-left 2
21 250-1.31.111 PP Steering drag link 1 for Machine Steer
22 GB/T5783-2000-M10x25 B2F  M10X25 Hex.head boltM10x25 1
23 GB/T93-1987-10 ®E 10 Spring lock washer 10 1
24 [300.31.018 BAEME S Pendulum shaft 1
25 GB/T6173-2000-M16x1.5  [4Rf} M16X1.5 Hex.nut M16x1.5 2




7.C WU A Front Axles -

HER .

Ser.No. Part No. TR R R Name & Specifications Quantity { Remarks
26 300.31.106 EREE Right steering arm 1
27 200.31B.022-1 B MIEERAN Right telescopic beam assy 1 .
28  1200.31B.020-1 HRhE A Front Axle 1
29 200.31.160 - k%2353 Adjust shim as needed
30 [200.31.128 RS CE) Pull rod joint (right) 2
31 [200.31B.024 REFREH B “Telescopic link (right) ]
32 |[200.31B.132 BT e 3k Tie rod chuck 2
33 |GB/T5782-2000-M10x45 i M10X45 Hex head.boltM10x45 2
34  |GB/T6170-2000-M10 428 M10 Hex.nut M10 2
35 [20031B.131-2 v S Tie rod ]

36 [20031B.023 . WaEFrRed (A Telescopic link (left) 1
37 GB/T5782-2000-M14x90 {2 HeM14 X 90 Hex.head.boltM14x90 - 4 level 8.8
38 |200.31.127-1 Rk Ball joint 4 |
39 200.31.134-1 Pyl Dust cap 4
40 200.31.130 TEREE Down ball seat 4
41 200.31.129 WAL (&) . Pull rod joint (left) 2
42  {20031.131 R UP ball seat ' - 4
43 [200.31.132 PFE Spring 4 -
44  |GB/T893.1-1986-26 R 26 Circlip for hole 26 4
45 - 1200.31.133 WK Spring cover 4
46 200.31.138 Hig Cover cap 4
47 IGB/T6181-1986-M12 B M2 Hexagon slotted nut M12 4
48 GB/T91-2000-3.2x24 B 3.2X24 Split 3.2x24 4
49 JB/T7940.1-1995-M10x1 = [yhi#FMI0X 1 9

Grease nipple M10x1




7.C Wirsl 2 % Front Axles

Ser.No. Part No. IR RIE Name & Specifications Quantity | Remarks
50 200.31.014 ¥RTHEeHE Steering knockle assy ' 2
51 HG4--692-67-W50x72x7 WEW50X 72X 7 Oil seal WD50x72x12 2 -
52 HG4--692-67-PD50x72x12  [iliEPD50X 72X 12 Qil sealPD50x72x12 2
53 GB/T297-1994-32207 7R 32207 Bearing 32207 2
54 ]200.31.161 $RAE Stud - 4
55 GB/T297-1994-30205 FohihA30205 Bearing 30205 - "2
56  |GB/T97.2-2002-20 BE 20 Plain washer20 2
57 200.31B.134 ERE Securing pad 4
58 |GB/T6170-2000-M14 12 f3M14 Hex.nut M14 8 {level 80

54



7.D Bi# % & Front Axles

(for ZN390T Diesel Engine and 2WD Hydraulic Streering)

300. 31D. 001- '
20 21 22 {15) {14)

L

45 L6 43 42 L1 L0 39 g 37 36 35 2 30



7.D Hi%HERE Front Axles ‘

Ser.No. " Part No. 2R B AR Name & Specifications Quantity | Remarks
1 GB/T6180-2000-M20 #2TFM20 Hex.nut M20 2

2 |GB/T91-2000-4x30 B44x30 Split 4x30 _ 2
3 j20031.135 EHRE Seal washer 2
4 200.31.124 R RE Cover of front-wheel hub 2
5 GB/T818-2000-M5%10 IRETM5%10 Slotted pan head screwM5x10 8
6 GB/T93-1987-5 BEs ' Spring lock washer 5 8.
7 GB/T5782-2000-M14x30 $RFM14%30 Hex.head.boltM14x30 6
8 GB/T93-1987-14 B4 Spring lock washer 14 16
9 200.31B.123 CIE 4% Front-wheel hub 2 200, 31. 123
10  |HG4-692-67-SD45%x62x12  [JhEfSD45%62x12 il seal SD45x62x12 2
11 GB/T301-1995-51106 H7&51106 ' Thrust ball bearing 51106 2
12 |300.31D.024 EAHEERSHF Left telescopic beam assy 1
13 200.31.114-3 EHEHE Kingpin bush .6
14 IGB/T3452.1-1992-30x2.65 |[OJE®30x2.65 O-ring seal 30x2.65 4
15 " |200.31.126 2y: dustproof ring 4
16  |GB/T5782-2000-M12x1.5x55 J42#M12x1.5x55 Hex head.bolt12x1.5x55 2
17 GB/T93-1987-12 312 Spring lock washer 12 2
18 300.31.108A EEs Left steering arm 1
19  |GB/T1099-1979-8x28 F8x28 . Key 8x28 | 2
20  |GB/T5783-2000-M10x25 EREM10x25 Hex head boltM10x25 1
21 GB/T93-1987-10 & @o Spring lock washer 10 3
22 [300.31.018A EEWMEEH Pendulum shaft 1
23 1300.31.106 ARRE | Right steering arm 1
24 [300.31D.025 EaESRAS Right telescopic beam assy 1
25 aralR & Front Axle 1

300.31.023A

H6



7.D BIHE AL Froﬁt Axles

R :

Ser.No. Part No. 2R R I Name & Specifications Quantity |Remarks
26  {200.31.160 ARRE Adjust shim 14
27  |300.31.164 ¥R CA) Puli rod joint (right) 1
28  |GB/T6173-2000-M16x1.5  |#BEM16x1.5(4) Hex nut M16x1.5(R) 1
29 300.31.139-1 | RIBERAT CA)D Assistant tie rod (right) 1
30  [300.31B.028 BRATIREF Tie rod assy 1
31 - |GB/T5782-1986-M14x90 $EM14x90 Hex head boltM14x90 6
32 300.31.138-1 C|BIBRA (B * Assistant tie rod (left) 1.
33 |GB/T5782-2000-M10x45 IEHEM10x45 Hex.head . boltM10x45 2
34  |GB/T6173-2000-M16x1.5L  {iFfM16x%1.5 (%) Hex.nut M16x1.5(L) 1
35 300.31.163 ¥HEk (&) Pull rod joint (left) 1
36 300.31.170 FitF Seal cover 2
37  |GB/T91-2000-3.2x50 §43.2x50 Split 3.2x50 2
38 JB/T7940.1-2000 JHAM10x] Grease nipple M10x1 9
39 |200.31.014 HmTHA M Steering knockle assy 2
40  [HG4--692-67-W50x72x7 I WS0xT72x7 Oil seal WD50x72x12 2
41  |HG4--692-67-PD50x72x12 | PDS50x72x12 Oil sealPD50x72x12 2
42 |GB/T297-1994-32207 1732207 Bearing 32207 2
43 ]200.31.161 BH Stud 4
44 |GB/T297-1994-30205 7% 30205 Bearing 32205 2
45 GB/T97.2-2002-20 2E20 Plain washer20 2
46 ]300.31.169 R 3% Ballstud 2
47 300.31.168 ER L4 Pull rod joint (Jeft) 2

- 48 1300.31.167 R R Ball stud seat 2

300.31.165 ERSLES Ball stud 2

49

57



7.D Hi¥RK Front Axles

gx
Ser.No. Part No. g I Name & Specifications Quantity | Remarks
50  [300.31.166 BELmHE Cover ' 2
51  |GB/T6181-1986-M12 IREEMI12 Slotted Hex.nut M12 2
52 |GB/T91-2000-3.2x24 #3.2x24 Split 3.2x24 2
53 200.31B.134 ERE ' * Securing pad 6
54 IREEM14 - Hex.nut M14 6

-|GB/T6170-2000-M14

58



"7.E ®i#i &k Front Axles

(for ZN390T Diesel Engine and 2WD Machine Streering)
300A-11. 31. 001 |

/_
i ’ \ .

45 44 43 42 41 40 39 33 37 36 35 34



7.E BiRHE R Front Axles

Name & Specifications

Ser.No. Part No. BRI Quantity |Remarks
1 GB/T6180-2000-M20 IR EEM20 : Hex.nut M20 2 -
2 GB/T91-2000-4x30 #i4x30 Split 4x30 2
3 200.31.135 I E Seal washer 2
4 200.31.124 ke Cover of front-wheel hub 2
5 GB/T818-2000-M5x10 $24TM5x10 Slotted pan head screwMS5x10 8
6 . |GB/T93:1987-5 $HES Spring lock washer 5 8
7 GB/T5782-2000-M14x30 W M14x30 Hex head boltM14x30 6
8  |GB/T93-1987-14 Hpg 14 Spring lock washer 14 16
9  [200.31B.123 IR Front-wheel hub 2 200.31.123
10 jHG4-692-67-SD45x62x12 | HIFSD45%62x12 Oil seal SD45%62x12 2 |

11 GB/T301-1995-51106 4#h&51106 Thrust ball bearing 51106 2
12 [300.31.024 EIarMEERSMH Left telescopic beam assy 1

13 . |200.31.114-3 FHME Kingpin bush 6
14  |GB/T3452.1-1992-30x2.65  |OF£BH30x2.65 O-ring seal 30x2.65 4
15 200.31.126 P dustproof ring . 4
16 GB/T5782-2000-M12x1.5%55 |48#M12x1.5%55 Hex head.bolt12x1.5%55 2
17 GB/T93-1987-12 BE12 Spring lock washer 12 2
18 300.31.106 EBEE Left steering arm 1
19 GB/T1099-1979-8x28 £28x28 Key 8x28 2

20 GB/T6173-2000-M16x1.5SL |48 &M16x1.5 (%) Hex.nut M16x1.5(L) 2

21 400B.31.101 PPLFF Steering drag link 1.

22 |GB/T5783-2000-M10%x25 EZAEM10%25 Hex head.boltM10x25 1

23 GB/T93-1987-10 1 R10 Spring lock washer 10 3

24 300.31.018 BEMEEH Pendulum shaft 1

25 GB/T6173-2000-M16x1.5  [428M16x1.5(h) Hex.nut M16x1.5(R) 2

60



7.E Hi#l 5% Front Axles

HR
" Ser.No. Part No. PR B R Name & Specifications Quantity {Remarks
26  [300.31.108 B Right steering arm ]
27 1300.31.025 AR R A Right telescopic beam assy 1
28 300.31.023 RATHIR S Front Axle 1
29 200.31.160 WL R Adjust shim 14
30 |300.31.164 ¥k CB Pull rod joint (right) 2
31 300.31.139-1 BVRRLH CaD Assistant tie rod (right) 1
32 [300.31.028 B A Tie rod assy i
33 GB/T5782-1986-M14x90 $EMEM14%90 Hex.head.boltM14%90 6
34 1300.31.138-1 BB (&) Assistant tie rod (left) 1
35 {300.31.163 ¥k (X Pull rod joint (left) 2
36 300.31.170 _ FH Seal cover 4
37  {GB/T91-2000-3.2x50 #43.2x50 Split 3.2x50 ‘ 4
38 JB/T7940.1-2000 yHAFM10x1 Grease nipple M10x1 .9
39 200.31.014 ¥aYEAH Steering knockle assy 2
40 HG4--692-67-W50x72x7 HMEW50x72x7 Oil seal WD50%x72x12 2
4] HGA4--692-67-PD50x72x12 | PD50x72x12 Oil sealPD50x72%12 2
42  |GB/T297-1994-32207 Hh7%32207 Bearing 32207 2
43 200.31.161 IR Stud 4
44 GB/T297-1994-30205 3730205 Bearing 32205 2
45 GB/T97.2-2002-20 ##M20 Plain washer20 2
46 300.31.169 EEE Ball stud 4
47  [300.31.168 Rk . Pull rod joint (left) 4
48 300.31.167 BRIEE Ball stud seat 4
49 300.31.165 BR3L4H Ball stud 4

61



7.E Hi%HS E Front Axles

Bx
Ser.No. Part No. ZBIRRIRIE Name & Specifications Quantity | Remarks
50  {300.31.166 BekHE Cover 4
51  |GB/T6181-1986-M12 R FM12 Slotted Hex.nut M12 4
52 |GB/T91-2000-3.2x24 443.2x24 Split 3.2x24 4
53 GB/T5782-2000-M10x45 BEHEM10x45 Hex head.boltM10x45 2
54 |200.31B.134 EEE Securing pad 6
55 EEFM14 Hex.nut M14 6

GB/T6170-2000-M14

62



8. A Wi s B & Front Drive Wheel
284. 32. 001-1/304. 32. 001

63



8. A BUIEBG#: B Ak Front Drive Wheel

Ser.No. Part No. ~ & FR B IR R Name & Specifications | Quantity Remarks
1 284.32.011 R R (16X4. 50E) Rim , Front drive wheel 12 |for Tire 6.0-16
304.32.011 BB (16X5. 00F) Rim , Front drive wheel 1x2  [for Tire 6.5-16
2 GB/T2979-1999-6.0-16 IXZNH NG 6. 0~16 Inner tube 6.0-16 1x2
GB/T2979-1999-6.5-16 IR NG 6.5-16 Inner tube 6.5-16 1x2
3 GB/T2979-1999-6.0-16 N sMA 6.0-16 Cover tyre 6.0-16 1x2
GB/T2979-1999-6.5-16 WEhiL SR 6.5-16 Cover tyre 6.5-16 12
4 GB/T2979-1999-6.0-16 IREhiE 6.0-16 Tyre 6.0-16 1x2
 |GB/T2979-1999-6.5-16 KEN4 6. 5-16 Tyre 6.5-16 1x2
5 284.32.001-1 B SR BN SR, Front Drive Wheel 1x2
304.32.001 BIBEEh B R Front Drive Wheel 1x2

64



8.B B E K Guide Wheel
300. 32. 001 -

65



8.8 Si#%EaA Guide Wheel

Ser.No. Part No. BIRE IR " Name & Specifications Quantity | Remarks
1 300.32.001 B (15X 4. 00E) Guide wheel rim (15%4.00E) 1x2
2 GB/T1192-2008-5.00-15 FHEAM 5.00-15 Tube 5.00-15 - : 1x2
3 GB/T1192-2008-5.00-15 1%2

SR 5.00-15 Tire5.00-15

66



3. C WA Zh 4 % Bk Front Drive Wheel
304-94. 32. 001 . :

67



8.C BTUKZ)# MY Front Drive Wheel

Ser No. Part No. BB Name & Specifications Quantity | Remarks
1 [404-9.32.011 B HAE AR (16 X5. 00F)  Rim,Front drive wheel (16x5.00F) 1x2
2 GB/T2979-1999-6.5-16 Wit NG 6.5-16  Inner Tube 6.5-16 1x2  |High-lug tyre
GB/T2979-1999-6.5-16 BN 6.5-16 Inner Tube 6.5-16 1x2  [optional
3 GB/T2979-1999-6.5-16 IR 6.5-16 Cover tyre 6.5-16 12 [High-lug tyre
GB/T2979-1999-6.5-16 W shAE 6.5-16 Cover tyre 6.5-16 12 |optional
4 GB/T2979-1999-6.5-16 IXENHPR 6.5-16 Tyre 6.5-16 1x2  |High-lug tyre
' GB/T2979-1999-6.5-16 |BEzhEHE 6.5-16 Tyre 6.5-16 1x2  |optional
S BTIREEE SR Front Drive Wheel 12 |High-lug tyre
B IR zh 3 B AL Front Drive Wheel 1x2 optional

68



9. A IRzhEh & Ak
Drive Wheel (9. 5-24)

-200. 34. 0011

69



9. A IKEhH ML Drive Wheel (9.5-24)

Ser.No. Part No. LR R IR Name & Specifications " Quantity | Remarks
1 GB/T96-2002-16 g 16 Large plain washer 16 6x2
2 GB/T93-1987-16 HE 16 Spring lock washer 16 6x2
3 GB/T6170-2000-M16 a=EIM16 Fine thread hex. nut M16 6x2
4 [200.34.103-2 Wi E Rear wheel ballast 4x2
5 GB/T2979-1999-9.50-24 AhBE 9. 50-24 Cover tyre 9.50-24 1x2
6  |GB/T2979-1999-9.50-24 PG 9. 50~24 Inner tube 9.50-24 1%2
7 200.34.020-2 REReHt Driving wheel rim 1x2
8 200.34.110-2 B IR - Rear whee! disc 1x2
9 200.34.115 e Catch bolt 6%2
10 {200.34.117 #pE 14 Plain washer 14 6x2
11 GB/T93-1987-14 23 14 Spring lock washer 14 12x2
12 GB/T6176-2000-M14x1.5 - [4E& MI4X1.5 Fine thread hex. nut M14x1.5 6x2

13 GB/T6170-2000-M14 IR M14 Fine thread hex. nut M16 6x2
14 [200.34.104-2 EER Ballast bolt 6x2
15  |GB/T2979-1999-9.50-24 %Ha 9.50-24 Tyre 9.50-24 1x2
16 200.34.011B-2 KRB Driving wheel rim assembly 1x2
17 | B R 9.50-24 Tyre assembly 9.50-24 1x2

70



9.B IEzZh & Mk (11.2-24)
Drive Wheel (11.2-24)
300, 34. 001-1

71 -




9.8 KB B H(11.2-24) Drive Wheel (11.2-24)

Ser.No. Part No. 2R B IAE Name & Specifications Quantity |Remarks
1 300.34.102-2 T Y Bolt for ballast 3x2
2 GB/T97.1-2002-16 #E 16 Plain washer 16 3x2
3 1GB/T93-1987-16 B2E 16 Spring lock washer 16 6x2
4  |GB/T6170-2000-M16 IR M16 Hex. nut M16 6x2
5 GB/T6176-2000-M14x1.5  [4Z&F M14X 1.5 Fine thread hex. nut M14x1.5 6x2
6 GB/T93-1987-14 2®HE 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 HE 14 Plain washer 14 6x2
8 200.34.115 HEIg R Attachment bolt 6x2
9 300.34.101-2 EEE Rear wheel ballast 2x2
10 300.34.103-1 WBhie AR Wheel disc 1x2
11 300-34-011 IRZhA M B K Wheel im 1x2
12 |GB/T2979-1999-11.2-24 WEEhEE ARG 11.2-24 Inner tubell.2-24 1x2
13 GB/T2979-1999-11.2-24 Wahieshie 11.2-24 Cover tyre 11.2-24 1x2
14 GB/T96-2002-16 #HE 16 . Large plain washer 16 3x2
15  |GB/T2979-1999-11.2-24 HhH 11.2-24 Tyre 11.2-24 ' 1x2
16 B ERK Driving wheel rim assembly 1x2
17 HRERLL 2-24 Tyre assembly 11.2-24 1x2

72



Q.C gﬂfﬁﬁﬁﬁh ‘

- Drive Wheel

304-94. 34. 001

(4)

(3)

73



9.C IKzhE M AL Drive Wheel

Part No.

Ser.No. LR ERE Name & Specifications _ Quantity | Remarks
1 300.34.102-2 FCE IR Bolt for ballast 3x2
2 GB/T97.1-2002-16 BE 16 Plain washer 16 3x2
3 GB/T93-1987-16 W 16 Spring lock washer 16 6x2
4 GB/T6170-2000-M16 IZE M16 Hex. nut M16 6x2
5 GB/T6170-2000-M14 PEEE M14 Fine thread hex. nut M14 6x2
6 GB/T93-1987-14 #E 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 ®E 14 Plain washer 14 6x2
8  [200.34.115 B HEOE S Attachment bolt 6x2
9 300.34.101-2 BEE Rear wheel ballast 2x2
10 300.34.103-1 IR Wheel disc 1x2
11 404-9.34.011 BHMEARK (24XW10) Wheel rim 1x2

12 GB/T2979-1999-11.2-24 IRENEEARR 11.2-24 Inner tubel1.2-24 1x2
13 GB/T2979-1999-11.2-24 e SME 11. 2-24 Cover tyre 11.2-24 1x2
14 GB/T96-2002-16 #E 16 ' Large plain washer 16 3x2
15 GB/T2979-1999-11.2-24 WRE 11.2-24 Tyre 11.2-24 1%2
16 REER Driving wheel rim assembly - 1x2
17 W R 11.2-24 1%2

Tyre assembly 11.2-24

74



9.D IRz B Ak
Drive Wheel
304-9A. 34A. 001

(3} (&)

75



9.D IRENHE AR Drive Wheel

Ser.No. Part No. IR AR Name & Specifications | Quantity Remarks
1 300.34.102-2 AL Eig e Bolt for ballast 3x2
2 GB/T97.1-2002-16 HE 16 Plain washer 16 3x2
3 GB/T93-1987-16 2E 16 Spring lock washer 16 6x2
4 GB/T6170-2000-M16 12 M16 Hex. nut M16 6x2
5 GB/T6170-2000-M14 WREE M14 Fine thread hex. nut M14 6%2
6 GB/T93-1987-14 $HiE 14 Spring lock washer 14 6x2
7 GB/T97.1-2002-14 BE 14 Plain washer 14 6%2
8 200.34.115 RigeRie Attachment bolt 6x2 .
9 300.34.101-2 JEERE Rear wheel ballast 2x2
10 300.34.103-1 IREh AR IR Wheel disc 1%2
11 304-9A.34A.011 REHEE (24XW8) Wheel rim 1x2
12 GB/T2979-1999-9.5-24 IR A BE 9. 5-24 Inner tube 9.5-24 1x2
13 |GB/T2979-1999-9.5-24 WA 9. 5-24 . Cover tyre 9.5-24 1x2  |High-lug tyre
14  |GB/T96-2002-16 #E 16 | Large plain washer 16 3x2 .
15 |GB/T2979-1999-9.5.24 5eHG 9. 5-24 Tyre 9.5-24 1x2  |High-lug tyre
16 AR ‘Driving wheel rim assembly 1x2
17 BB 9.5-24 Tyre assembly 9.5-24 1x2  |High-lug tyre

76



10. A 5| X F & R
Drawbar
200. 35. 001-1

77



10.A ﬁ%i%ﬁ‘é\ﬁfé Drawbar

Ser.No. Part No. 2R B Name & Specifications Quantity |Remarks
1 200.35.012-1 mHRest Hitch pin 1
2 200.35.011-1 =S| RBEH Drawbar frame 1
3 GB/T93-1987-16 #HE 16 . Spring lock washer 16 6
4 GB/T5783-2000-M16x40 428 M16X40 . Hex. head bolt M16x40 6

78



10.B 5| RE R &K

Drawbar
200. 35B. 001-5

79



10.B %53 H AR Drawbar

Ser.No. Part No. 4 S Name & Specifications Quantity |Remarks
1. {20035B.011 WA REEH - Front drawbar frame 1
2 GB/T93-1987-16 BE 16 ‘ Spring lock washer 16 4
3 GB/T5783-2000-M16x40 BEEE M16X40 Hex. head bolt M16x40 4 level 8.8
4 200.35B.016 HEHEeH . Hitch pin 1
5  |200.35B.015 AR S " Connecting board frame 1
6 |200.35.012-1 BHESH Hitch pin 1

80



10.C BAFRBELFL R

Tractor Drawbar
280. 53A. 001

81

10

H



10.C %ﬁﬁ.‘ﬂﬁﬁﬂﬁﬁ Tractor Drawbar

Ser.No. Part No. LRI Name & Specifications Quantity | Remarks
1 280.53A.012-1 EHAEIIRSI Swing Drawbar Frame 1
2 GB/T93-1987-16 20 16 Spring lock washer 16 6
3 GB/T5783-2000- M16x40  [#R42 M16X40 Hex. head bolt M16x40 4
4 300.53.102 Z=5|RE R-pin 2
5 300.53.109 25|44 Hitch pin 2
6 300.53A.103 Z 5|1 Drawbar plate 1
7 GB/T6170-2000-M16 125 M16 Hex. nut M16 2
8 GB/T5782-2000-M16x65 $24 M16X 65 Hex. head bolt M16x65 2
.9 300.53.011 HHEEH Spindle 1
10  [200.56.011 A S Lock pin 1
11 300.53.104-1 #5|F Drawbar clamping plate 1

82



11 5 2h 4 M %
Transmission Shaft (for 4WD)
254-10. 36. 001/3044-11. 36. 001

83



11 &Ezh%h 5% Transmission Shaft

Ser.No. Part No. Z R R INAE Name & Specifications | Quantity Remarks
1 254-5.36.012 HEEEREH Front housing 1 for engine 385
304A-11.36.012 MEEIREH Front housing 1 for engine 390
2 GB/T6170-2000-M8 R M8 Hex. nut M8 1
3 GB/T93-1987-8 - #E 8 Spring lock washer 8 4
4 GB/T97.1-2002-8 # ] 8-140HV Flat washer 8-140HV 1
5 JGB/T5783-2000-M8x25 JEAE M8X 25 Hex. head bolt M8x25 3
6 304A.36.013 ELESH Fixing bracket 2
7 304.36.014 I 538K Hoop ¢53 1
8 304.36.103 BHE Seal sleeve |
9 304.36.015 HiE d488 5K Hoop ¢48 |
10 304.36.016 BEEEESHE Rear housing |
11 GB/T879.1-2000-4x30 4 4X30 Slotted spring pin 4x30 3
12 |GB/T3081-1982-I-1.4 PAEEEM L 1-1. 4 Steel wire I-1.4 . §% 75 need
13 304.36.108 (gl A Rubber cover 2
14 |304.36.101 XEE Support sleeve 2
15 GB/T308-2002-9 HEK 9 Steel ball 9 12
16 254-10.36.011 R EEE ST Transmission shaft ] for engine 385
304A-11.36.011 MRS EH Transmission shaft 1 for engine 390
17 304.36.104 HE () Blocking ring (2) 2
18 304.36.105 I Spring ]
19 304.36.106 Py Seal blocking ring 1
20 304.36.107 JEERREIERRE Rear connecting-sleeve 1
21 304A 36.107 J& %k Rear mid-shaft !
22 GB/T3452.1-1992-48.7x3.55 Ofﬁlﬁ 48.7X3.55 O-ring seal 48.7x3.55 2
23 GB/T5783-2000-M10x25 2 M10X 25 Hex. head bolt M10x25 2

84



11 &8 8% Transmission Shaft

Zx
Ser.No. Part No. IR Name & Specifications Quantity | Remarks
24 GB/T93-1987-10 ®BE 10 Spring lock washer 10 2
25 [304.36.109 rh i e Mid-shaft seat 1
26  |JB/T7940.1-1995-M10x1 AR M10X1 1
27 304.36.110 ' #E4h Paper gasket 1
28 HG4-692-67-PG25%42x10 st PG25X 42X 10 Oil seal PG25%42x10 1
29 |GB/T276-1994-6205-Z & 6205-7 Ball bearing with shields 6205-Z 1
30 304.36.113 BEE Connecting sleeve ‘ 1
31 304A.36.106 eI Mid-shaft housing 1




12,1 HHEF KW
Gearbox (A)
200. 37A. 601 |

86



12.1 25358 B AR (A) Gearbox (A)

Ser.No. Part No. 2R B Ekg Name & Specifications " Quantity | Remarks
1 200.37.103-1 — AT AR 2R Front bearing cover , shaft 1 1
2 GB/T5783-2000-M10x20 RE M10X 20 He:x. Head bolt M10x20 9
3 GB/T93-1987-10 $H 10 ’ Spring lock washer 10 30
4 200.37.104 A S AR A B Bearing cover gasket 1
5 HG4-692-67-PD35x62x12  |ili¥ PD3SX 62X 12 Oil sealPD35x62x12 2
6 GB/T894.1-1986 R 35 Circlip for shaft 35 3
7 GB/T276-1994-6307 EEEA& 6307 Ball bearing 6307 1
8 GB/T893.1-1986-80 = 80 Circlip for hole 80 1
9 200.37.102-2 PSR Constant-mesh gear , shaft I 1
10 200.37.105 e AT Thrust washer ,roller 2
11 GB/T309-2000-2.5%19.8 #H 2.5X19.8 Needle roller 2.5%19.8 28
12 |200.37A.136 TEh=. ErkR 3rd & 4th speed , shaft Il 1
13 200.37A.135 y-- it =37 5% 2nd speed , shaft II 1
14 200.37A.130 B —RiER 1st speed, shaft Il 1
15 200.37.137 s shaft I1 1
16  |GB/T276-1994-6307N WA 6307N Snap ring ball bearing 6307N 1
17 GB/T305-1998-80 1EBhER 80 Snap ring 80 1
18 |200.37.120-1 BRIk Rear bearing cover , Shaft 11 1
19 200.37.208 K Ring gear 1
20 200.37.201 ITREMRR Front shim , planet carrier 1
21 200.37.209 TRIERR Planet carrier 1

22 |20037.210 TR Splined ring , planet carrier 1
23 [200.37.205 TEEERR Rear shim , planet carrier 1
24 1200.37.206 TERRER Rear cover , planet carrier 1
25 200.37.212 EKeRE Sliding gear 1

A

87



12.1 | 'ﬁiﬁﬁ Sk (A) Gearbox (A)

gx
Ser.No. Part No. TR B I Name. & Specifications Quantity Remarks

26 GB/T93-1987-12 3®E 12 Spring lock washer 12 18

27 - |GB/T5782-2000-M12x70 42k M12X 70 Hex. head bolt M12x70 4

28 200.37.202 ITEERH Planet gear shaft 3

29 200.37.204 TEERER Shim ,Planet gear 6

30 [200.37.203 ITEERRHRER Needle bearing retainer 6

31 200.37.207 ITEEAR Planet gear 3

32 GB/T309-2000-3x19.8 &4 3X19.8 Needle roller 3x19.8 66

33 200.37.106 R AT AR 5 Front bearing cover , counter-shaft 1

34  |GB/T276-1994-6306 EBhHA 6306 Ball bearing 6306 2

35 200.37.108-2 FRI A S ik Constant-mesh gaer , counter-shaft |

36  |200.37.109 o ] AT R R Front spacer sleeve , counter--shaft 1

37 200.37.110-1 th Al =R i de - 3rd speed gear, counter-shaft 1

38 200.37.112 = (8] % 5 [ B Middle spacer sleeve, counter-shaft 1

39 200.37A.113 b (B 4h R 5 H 2nd speed gear, counter-shaft 1

40 200.37.115 o ] 5 /5 % R Rear spacer sleeve, counter-shaft 1

41 [200.37.023 A 4E &1 Counter-shaft 1

42 200.37A.117 o iR) i — Ry i % 1st speed gear I gear , counter-shaft 1

43 200.37.118-1 o () 4 5 Hl AR B2 Rear bearing cover , counter-shaft 1

44  |GB/T5783-2000-M10x25 BR4E M10X25 Hex. Head bolt M10x25 9

45  [200.37.214 WiLMESE Splined sleeve |

200.37.214A v Bl S E Splined sleeve ] Two-speed output

46 |GB/T5783-2000-M12x30  |4842 M12X30 Hex. Head bolt M12x30 | |
47 200.37.111 (EBEETREE]E Retaining ring , reverse gear I

48  [200.37.145-1 B e Reverse gear " |

88



12.1 AHAE R AR (A) Gearbox (A)

Ser.No. Part No. R R R Name & Specifications Quantity {Remarks
49 200.37.146. B ERE Bush , reverse gear i
50 200.37.114 BRI 4E 1E 2R Thrust ring , reverse gear 1
51 200.37.116 Ve Reverse gear shaft 1
52 GB/T65-2000-M6%8 BR%ET M6X8 Cheese head screw M6x8 3
53 200.37.021 ITERESN Planet carrier part 1
54 200.37.012 Planet carrier assembly 1

TTEYA B

89



12.2 45 & B (B)

Gearbox (B)

200, 37A. 001

o
=

90



12,2 BHEFF BB (B) Gearbox (B)

Ser.No Part No. A FR B g Name & Specifications Quantity | Remarks
1 300.37.126 A X Right shift fork 1 '
2 200.37.125-1 AR X Shaft , right shift fork 1
3 200.37.124 PR]RX Middle shift fork 1
4 200.37.123-1 iR S Shaft , middle shift fork 1
5 300.37.130 EHRX Left shift fork 1
6 GB/T3452.1-1992-10x2.65 |OEE 10X2. 65 O-1ing seal 10x2.65 3
7 GB/T308-2002-9.5 tHER 9.5 Steel ball 9.5 4

-8 450.38.160 B X e LR Positioning spring , shift fork 4
9 200.37.121-1 AR X i Shaft left shift fork 1
10  [200.37.211 IR X Shift fork , Hi- low speed range 1
11 GB/T97.1-2002-10 #HE 10 Chamfered plain washer 10 1
12 GB/T93-1987-10 2E 10 Spring lock washer 10 30
13 GB/T6170-2000-M10 R M10 Hex. nut M10 1
14 200.37.014-1 PP F RS R Shift lever handle 1
15 GB/T6172-2000-M10 18 M10 Hex. nut M10 1
16 200.37A.150 B Shift lever 1
17 GB/T75-1985-M8x12 IR4ET M8X12 Set screw with dog point M8x12 2
18 200.37.151 - APl L21. 4X 160 Cold drawn steel wire @1.4x160 1
19 300.37.188 B Dust boot 1
20  1300.37.112 | YR TL I 3R Spring , gear shift lever 1
21 300.37.113 R HREEE Spring stopper , gear shift lever 1
22 GB/T5783-2000-M10x25 ZEE M10X25 Hex. Head bolt M10x25 9
23 300.37.114-1 S AT R Seat , gear shift lever 1
24 200.37.133 PerEH PRALRE Gear shifting gate 1
25 200.37.134 AL PE TR Seat gasket , gear shift lever 2

~

91



12.2 ZFiE4E S (B) Gearbox(B)

Ser.No Part No. 2R Rk Name & Specifications Quantity Remarks

26  |200.37.138 A RATH Gasket , gearbox cover 1
27 200.37.139 A FE i Gearbox cover 1
28 [GB/T898-1988-AM12x45 BREE AM12X 45 Studs AM12x45 4

- 29 GB/T93-1987-12 HE 12 Spring lock washer 12 18
30 GB/T6170-2000-M12 R M12 Hex. nut M12 4
31 - |GB/T119.2-2000-B8x22 8 B3X22 - Parallel pin B§x22 2
32 GB/15783-2000-M12x35 SR M12X35 Hex. Head bolt M12x35 9
33" [300.37.155 SE (LARAET Poisitioning screw 3
34 JB-FT-CU-16 A FHAREL6 Combination washer 16 1
35 200.38.024 iy &2iEE g Y Qil drain plug 1
36 GB/T5783-2000-M10x20 92k M10X 20 Hex. Head bolt M10x20 9
37 200.37.141-1 BERuMaE . Clutch shaft bush 2
38 200.37A.101 AR Gearbox housing 1
39 GB/T5782-2000-M10x115 |4 M10X115 Hex. head bolt M10x115 2 8.8 level 380/385

GB/T5782-2000-M10x130 B M10X130 Hex. head bolt M10x130 2 '|8.8 level Two cylinder
GB/75783-2000-M 10240 124 M10X40 Hex. head bolt M10x40 2 8.8 level 390

40 GB/T5783-2000-M10%40 B2 M10X40 Hex. head bolt M10x40 10 8.8 level
41 GB/T93-1987-6 ®HE 6 Spring lock washer 6 2
42 GB/T65-2000-M6x8 BE%T M6 X8 Slotted cheese head screw M6x8 3
43 }200.37.128 ARG Clutch observe hole cover 1

92



13.1 EHr R )

Rear Axle(A) -
254D, 38. 001-1

{1}

16,17,19
222324 }

16,7,8,9,10,1
12,13,14,15

93



13.1 EHF R (A) Rear Axle(A)

Ser.No Part No. A7 Je A% Name & Specifications Quantity Remarks
1 GB/T297-1994-32011 & 32011 ' Tapered roller bearing 32011 2
2 200.38.124 HE Bush . 2
3 1200.38.126 - ATERE R Fixing bolt, planet gear shaft 1
4 GB/T5783-2000-M10x25 iR M10X 25 Hex. head bolt M10x25 9
5 120038125 YRR H Lock piece 5
6 |200.38.117-1 AR Differential case cover 1
7 200.38.123-1 EHNSRBE R Shim halfshaft gear 2
8 200.38.120 B g Half shaft gear 2
9 300.38.143 Rt Planet gear shaft 1
10 200.38.119A TRk Planet gear 2
11 200.38.122A-1 ITERRRA Planet gear shim 2
12 |200.38.116A EE BT Differential case 1
13 200.38.149 BREH Lock piece 5
14  |GB/T5786-2000-M12x1.5x25 |48 M12X1.5X25 Finc thread hex. head bolt M12x1.5x25 4
15 250.38.118 FiEShshii Spiral crown gear 1
16  1200.38.127-1 FEZEF R Shank-type spiral bevel pinion 1
17 GB/T297-1994-31307 A 31307 Tapered roller bearing 31307 1
18 200.38.104 AT GRRERA Shims for front spiral bevel pinion 1 set
19 200.38.128 kAR Bearing seat spiral bevel pinion |
20  |GB/T93-1987-12 #E 12 Spring lock washer 12 4
21 GB/T5786-2000-M12x1.5x35 [iF42 M12X1:5X35 Fine thread hex. head bolt M12x1.5x35 4
22 GB/T297-1994-32207 A 32207 Tapered roller bearing 32207 1
23 200.38.133 HRE Short spacer sleeve 1
24 200.38.145 Rk Qil slinger 1
25  1200.38.134 « Bl Lock piece 1

94



13. 1 EHFE R (A) Rear Axle(A)

SR :
Ser.No Part No. 2RI Name & Specifications Quantity Remarks
26  |200.38.130 PR IR B Lock nut 2
27 |200.38.131 1EB Lock washer | 1
28  '{200.38.012-1 &I EFHERL DK Front spiral bevel pinion assembly 1
29 ZE AR AR _ Differential case assembly 1

250.38.011

95



13.2 E B & (B)

Rear Axle(B)
254D, 38. 001-1

0

I 173 12 711

96



13.2 FEWF S (B) Rear Axle (B) .

Ser.No - Part No. 255 B iAg Name & Specifications Quantity Remarks

1 250D.38.101 Gk Rear axle case 1 For 2WD
254D.38.101 EHEA Rear axle case 1 For 4WD

2 GB/T93-1987-10 #E 10 Spring lock washer 10 23
3 GB/T5783-2000-M10x45 924 M10X45 Hex. head bolt M10x45 7
4 200.38.105 R F 3% 4L ik Paper gasket lift housing 1
5 GB/T5783-2000-M 10%x70 424 M10X 70 Hex. head bolt M10x70 1
6 200.38.103 i ob: % 5] Paper gasket upper cover 1
7 200.38.135B L@k Upper cover 1
8 200.38.014 R B Dipstick 1
9 GB/T5783-2000-M10x20 242 M10X 20 Hex. head bolt M10%20 7
10 200.38.111 LY KR Paper gasket,bush 1
11 200.38.113 RP T E Bush,shifter peg 1
12 200.38.020 R (AL RS AT B %, Shift lever,range hi-low speed 1
13 GB/T879.1-2000-6x28 B4 6X28 Slotted spring pin 6x28 2
14 GB/T93-1987-8 B 8 Spring lock washer 8 5
15  |GB/T5783-2000-M8x25 124 M8X 25 Hex. bead bolt M8x25 3
16 200.38.112 ERRS TR Shifter peg 1
17 |GB/T3452.1-1992-15x2.65 |OF/[ 15X2.65 O-ring seal 10.6x2.65 2
18 |200.38.102 TEE S B PR Paper gasket 1
19 GB/T119.1-2000- 8x16 |44 B8X16 Parallel pin B8x16 2
20 GB/T5782-2000- M12x60 SREE M12X60 Hex. head bolt M12x60 2
21 GB/T93-1987-12 #HE 12 Spring lock washer 12 35

22 |GB/T5783-2000-M12x35 IRE M12X35 Hex. head bolt M12x35 10
23 300.38.109 NEHIR 4L Paper gasket small cover ,plate 1 Only for 2WD
24 300.38.108 NER Small cover plate ' 1 Only for 2WD

~

97



13.2 EHREMR®) Rear Axle ()

Bx .

Ser.No Part No. BRI R Name & Specifications Quantity | Remarks
25 GB/T5783-2000-M10x30 B2 M10X 30 Hex. head bolt M10x30 6
26 200.38.144 ME Bush 2
27 GB/T3452.1-1992-33.5%3.55 |OJLBH 33.5X3.55 O-ring seal 33.5x3.35 1
28 200.38.160 W= End cover |
29 200.38.107 Y ENEE BRI Paper gasket 1
30 |GB/T898-1988-AM12x35 $2EE AM12X 35 Stud AM12x35 12

- 31 GB/T6170-2000-M12 $2 5 M12 Hex. nut M12 20
32  |JB-FT-CU-16 HETRIAREL6 " Combination washer 16 1
33 {200.38.024 RO IR 2E B AL Oil drain plug 1
34 GB/T898-1988-AM12x38 $Rk: AM12X 38 Double end stud AM12x38 8
35" 1200.38.109 B A 87 DALl bk o)

Adjusting shims,spiral crown gear

four sets

98



13.3 ZHHP LR

Differential Lock

250D. 38. 021

- 99

13



13.3 EFEH R Differential Lock

Ser.No Part No. AR Rk Name & Specifications Quantity | Remarks
1 - [250D.38.022 R R T Foot control lever 1
2 GB/T97.2-2002-20 7 20 ‘ Chamfered plain washer 20 1
3 GB/T3452.1-1992-15x2.65 |OfEM 15X2. 65 O-ring seal 15x2.65 2
4 280.38.150 mE Sleeve 1
5 200.38.151 W Spring I
6 GB/T879.1-2000-5%35 % 5X35 Slotted spring pin 5%35 2
7 GB/T879.1-2000-8%35 5 8X35 Slotted spring pin 8x35 2
8 200.38.153-1 1R Y & Fork shaft 1
9 280.38.155 WMEE . Splieing sleeve 1
10 |280.38.154 ERE Joint sleeve 1
i1 250D .38.156 BB Sef crewwithdog point 1
12 |GB/T3081-1982-1.40%260  [#E8EMZ I -1. 40X 260 Galvanized steel wire I -1.40x260 1
13 200.38.152 734 Shifting fork 1

100



14 %4520 &R
Final Transmission
250D. 39. 001

101



14 B&4EZAR Final Transmission

Ser.No. Part No. LR Name & Specifications Quantity | Remarks
1 GB/T6170-2000-M12 $REE M12 Hex. nut M12 1x2
2 GB/T93-1987-12 #ig 12 Spring lock washer 12 7x2
3 GB/T96-2002-12 P 12 lock washer 12 1x2
4  1200.39.106 |EE Spacer sleeve 1%2
5 HG4-692-67-PD50x70x12 |} PDSOX 70X 12 Oil seal SD60%90x12 1x2
6 GB/T276-1994-6307 A& 6307 Ball bearing 6307 Ix2
7 GB/T3452.1-1992-26.5x2.65 [OF%BH 26.5X2.65 O-ring seal 26.5%2.65 1x2
8 GB/T893.1-1986-80 g 80 Circlip for hole 80 1%x2
9 200.39.105-1 Eahiki Drive gear 1x2
10 200.39.107 A Bearing seat 1x2
11 GB/T3452.1-1992-103%x3.55 |0fZM8 103X3.55 O-ring seal 103x3.55 1x2
12 |HG4-692-67-SD60x90x12  {vhiE} SD60X90X 12 - Oil seal SD60x90x12 2x2
13 200.39.102 HhAR& S Bearing cover %2
14 GB/T5783-2000-M12x35 = |84 M12X 35 Hex. head bolt M12%35 6%2
15 280.39.101 e dh Half shaft 1x2

- 16 300.39.102 JEREiRe Rear hub bolt 6x2
17 300.39.101 JERBIRE Rear hub nut 6x2
18 200.39.110 KR | Paper gasket 12
19 GB/T296-1994-67211 & 67211 Tapered roller bearing 67211 12
20  [280.39.103 1HEE Half shaft housing 12
21 GB/T296-1994-2007114 HiA& 2007114 " Tapered roller bearing 2007114 12
22 250D.39.101-1 wahiERk Driven gear 1x2
23 300.39.114 Bl FIR Lock nut 2x2
24 300.39.115 fj{’l'ﬁﬁ)ﬁ‘ Locking washer 1x2

102



15, LA MEXmASE K Full Hydraulic Power Steering Gear
| (for KM385BT Diesel Engine)

254-114. 40. 001
(21}

103



15. 1. A iR ARG S Full Hydraulic Power Steering Gear

Ser.No. Part No, BRI Name & Specifications Quantity |Remarks
1 200.40.111 W% Screw cover 1
2 200.40.112 R Rubber washer 1
3 GB/T6173-2000-M16x1.5 YEF} M16X1.5 Hex. nut M16x1.5 2
4 1304.40.012 pA Gk R Steering wheel assy 1
5 254-1.40.102 . 1% ) Steering shaft 1
6 304.40.112 BBk A Rubber sleeve 1
7 |254-1.40.028 HmEESHt Steering column weldment 1
8 GB/T5783-2000-M10x30 2R M16X 30 Hex. head bolt M10x30 4
9 GB/T93-1987-10 #E 10 | Spring lock washer 10 8
10 |254-11.40.020 RS RE N Bracket weldment 1
11 BZZ1-E80 R 8 RK Full hydraulic steering gear 1
12 GB/T93-1987-12 20 12 Spring lock washer 12 4
13 254-1.40.111 BE ‘ Connector 4
14  |IB-FT-CU-16 HAETHFRE 16 Combination washer 16 14
15 250D.40.150 YRS M16X 1.5 Hollow bolt M16x1.5 6
16 254-1.40.101 PR ARk Steering gear valve 1
17 GB/T3542.1-1992-25%2.65 |0JZB 25X2.65 O-ring seal 25%2.65 4
18 GB/T5786-2000-M12x40 1R M12X40 Hex. head bolt M12x40 2
19 254-11A.40.013 FERmimEReat ) Steering cylinder pipe(1) 1
20 254-11A.40.012 Bt R () Steering cylinder pipe(2) 1

21 GB/T3542.1-1992-10.6x2.65 |OJLME 10.6X2. 65 O-ring seal 10.6x2.65 5
22 GB/T6170-2000-M8 BREE M8 Hex. nut M8 6
23 GB/T93-1987-8 #HE 8 Spring lock washer 8 13
24 304A.40.101 [ 2 R AR Vitta stator 1
25 GB/T5783-2000-M8x25 1R M8 X 25 Hex. head bolt M8x25 6




- 15, 1. A R R RS2 L Full Hydraulic Power Steering Gear

@R
Ser.No. Part No. 2R IR Name & Specifications Quantity | Remarks

26 304A.40.102 ERER Board of vitta stator 1
27 254-11.40.011 B raEmEESH Oil return pipe assembly 1
28 254-11A.40.011 1RE B Hose assy 2
29.  (304-6.40A.013 LA B R, Cylinder rod assembly 1
30  {304A.40.104 FIEAR Vitta stator 1
31 304A.40.103 | FEMR Board of vitta stator |
32 |IB/T8870-1999-2A (13-20)  |#&4E 24 (13-20) Hoop 2A (13-20) 2

33 GB/T6015-2000 & 10-250 Hose 10-250 1
34 354.40B.011-2 ¥ m)m5E B Oil tank 1
35 GB/T5783-2000-M10x20 24 M10X 20 Hex. head bolt M10x20 4
36  |GB/T.97.1-2002 #E 10 Plain washer 10 4,
37  |254-5.40A.101 THAEE AR Oil tank joint board 1
38 GB/T6170-2000-M10 1ZEF M10 ‘Hex. nut M10 4
39 |)B/T8870-1999-2A (16-25)  |MEHE 2A (16~25) Hoop 2A (16-25) 2
40  |GB/T6015-2000 & 13-250 Hose 13-250 1
41 404B.40.013 . MEGHERSH Oil delivery pjpe weldment 1
42 |GB/T3452.1-1992-18x2.65 |0fB8 18X 2. 65 O-ring seal 18%2.65 1
43 GB/T5782-2000-M8x40 JEH M8X40 _ Hex. head bolt M8x40 3
44  [250D.58.118 BB M18X1.5 Hollow bolt M18x1.5 1
45 JB-FT-CU-18 HEFHFRE 18 Combination washer 18 3
46  [404B.40.115-1 BEREEE Constant flux pump connector 1
47 HLCB-D08/06 ERT RN e Constant flux pump 1 Spline
48  |GB/T5783-2000-M8x35 1BHE M8X 35 Hex. head bolt M8x35 | 4
49 254-11.40.013 HRREME EBRREH Oil delivery pipe-rear part 1
50 254-8.40.018 FHRBEMEWERRS Y Qil delivery pipe-front part 1




15.1.B #E*¥m 2% 8% Full Hydraulic Power Steering Gear

(for ZN390T Diesel Engine)

304A-11A. 40. 0601
210 48

h'?\‘[

106



15.1.B WEHMARZL LR Full Hydraulic Power Steering Gear

Ser.No. Part No. BB AR Name & Specifications Quantity | Remarks
1 200.40.111 4R 5 Screw cover 1
2 200.40.112 mREE Rubber washer 1
3 GB/T6173-2000-M16%1.5 $25F M16X 1.5 Hex. nut M16%1.5 2
4 304.40.012 7 ) R A Steering wheel assy 1
5 254-1.40.102 % w5 " Steering shaft 1
6 304.40.112 B A Rubber sleeve 1
7 254-1.40.028 MRERESH Steering column weldment 1
8 GB/T5783-2000-M10x30 124 M10X30 Hex. head bolt M10x30 4
9 GB/T93-1987-10 A 10 Spring lock washer 10 6
10 |254-11.40.020 e amb RS e L Bracket weldmient 1
11  '|BZZ1-E80 AR 585 Full hydraulic steering gear 1
12 GB/T93-1987-12 BE 12 Spring lock washer 12 4
13 254-1.40.111 |EE Connector 4
14 |JB-FT-CU-16 AETHERE 16 Combination washer 16 14
15 250D.40.150 BIERE MI6X1.5 Hollow bolt M16x1.5 6
16  [254-1.40.101 % 7 38 R B Steering gear valve 1
17 GB/T3542.1-1992-25%2.65 OfE# 25X2.65 O-1ing seal 25%2.65 4
18 GB/T5786-2000-M12x40 $28 M12X40 Hex. head bolt M12x40 2
19 254-11A.40.013 HIME e RE () Steering cylinder pipe(1) 1

20 254-11A.40.012 FRmiIE RS () Steering cylinder pipe(2) 1
21 GB/T3542.1-1992-10.6x2.65 [OFEE8 10.6X2. 65 O-ring seal 10.6x2.65 3
22 |GB/T6170-2000-M8 125 M8 Hex. nut M8 6
23 GB/T93-1987-8 B 8 Spring lock washer 8 13
24 [304A.40.101 [ € e FEAR Vitta stator 1
25 |GB/T5783-2000-M8x25 24 MBX25 6

Hex. head bolt M8x25

107



15. 1. B SRR RARZE LK Full Hydraulic Power Steering Gear

Ser.No. Part No. LR Name & Specifications { Quantity Remarks

26 304A.40.102 [ /& F AR ' Board of vitta stator 1

27 304A-11.40.013 R s EmE R A4 Oil return pipe assy 1

28 254-11A.40.011 RE B Hose assy 2

29 304-6.40A.013 L RUFE S R Cylinder rod assembly 1 for 254G2.31B.001

: 404-6.40.011 ML HAT SR Cylinder rod assembly 1 for 304.31.001-5

30 304A.40.104 IR Vitta stator |

31 [304A.40.103 RER Board of vitta stator 1

32 |JB/T8870-1999-2A (13-20) |MxfiE 2A (13-20) Hoop 2A (13-20) 2

33 GB/T6015-2000 BE 10-250 Hose 10-250 1

34 |354.40B.011-2 $E el AE B R Oil tank 1

35 GB/T5783-2000-M10%20 iZHe M10X 20 Hex. head bolt M10%20 2

36  {GB/T.97.1-2002 R 10 Plain washer 10 2

37 GB/T6170-2000-M10  |8#%} M10 Hes. nut M10 2

38 |IB/T8870-1999-2A (16-25) |45 2A (16-25) Hoop 2A. (16-25) 2

39  |GB/T6015-2000 B 13-250 Hose 13-250 |

40  {404B.40.013 WEHME RS Oil delivery pipe weldment 1

41 [GB/T3452.1-1992-18x2.65 |OFZM 18X2.65 O-ring seal 18x2.65 1

42 GB/T5782-2000-M8x40 PEEE M8 X 40 Hex. head bolt M8x40 3

43 250D.58.118 PARIRHE M18X 1.5 Hollow bolt M18x1.5 1

44 JB-FT-CU-18 HETHHFERE 18 Combination washer 18 3

45 404B.40.115-1 HRREEE Constant flux pump connector 1

46  |HLCB-D08/06 {HRE RR Constant flux pump 1 Spline

47 |GB/T5783-2000-M8x35 124 M8 X35 Hex. head bolt M8x35 4 -
48 304A-11.40.011 ¥ R a R Bg e Qil delivery pipe-rear part 1
49 304-8.40.015 F R EWRES % Oil delivery pipe-front part 1

108



15.1.C R Xk Steering Gear

200. 40. 001/3004. 40. 001

g ok T T TR

L . 4 1A -
-!?"\ P R L i -
N SR S TR Sy

109



15.1.C ¥ @48 S Steering Gear

Ser.No. Part No. BRI - Name & Specifications Quantity | Remarks
1 GB/T5783-2000-M8x20 IR M8X20 Hex. head bolt M8x20 4
2 GB/T93-1987-8 s Spring lock washer 8 10
3 25.40.103 ¥ 185 T 52 Steering gear lower cover 1
4 25.40.209/210 T RN Lower cover adjusting shim need
5 25.40.211 el B8 T R A4 2 Lower cover adjusting shim need
6 25.40.213 B AT R Paper gasket 1
7 RN EIA9TT007K Taper roller bearing 977007K 1
8 e T B A B R Steering shaft with worm 1
9 | RENANASTT007 Taper roller bearing 977007 1
10  |GB/T6173-2000-M22x1,5-7TH [#REM22X 1. 5-7H Hex .nut M22x1.5-7H 1
11 GB/T93-1987-22 - HpE22 Spring lock washer 22 1
12 200.40.101 A Steering arm 1
13 [IB2600 MhdF32X 45X 10 Oil seal 32x45x10 1
14 25.40.110 EEHE Steering arm bush 1
15 25.40.109 FERERA Steering gear case 1
16 |300.40.102A HuEERSH Steering-column case 1
17 TY1205.40.109 Totid Upper oil seal 1
18 GB/T6173-2000-M16%1.5 YREIM16 X 1. 5 Fine pitch hex.thin nut M16x1.5 1
19 25.40.106 BRI Rubber pad 1
20 25.40.107 Hmfis Steering wheel centre cap 1
21 GB/T93-1987-8 #E 8 Spring lock washer 8 4

22 |GB/T6173-2000-M10x30 [ MI0X30 Hex. head bolt M10x30 4
23 [25.40.208 RS B RK Steering arm shaft 1
24 75922205 Bearing 922205 1
25 25.40.208 SR A 2 Side cover gasket i

110



15. 1. C ¥ [W 382 BX

Steering Gear

gER :
Ser.No. Part No. : LR g Name & Specifications Quantity |Remarks
26  [25.40.207A P Side cover 1
27 JB/T7940.1-1995-M10x1 HAF M10X1 Grease nipple M10x1 1
28 GB/T119.2-2000-B5x8 4 B5X8 Parallel pin B5x8 1
29 200.40.015 PGk ek Steering wheel 1
30  |GB/T5783-2000-M8x16 IZHMEX 16 Hex. head bolt M8x16 4
31 25.40.202 ¥ RIEE RiAgIRT Adjusting screw 1
32 |GB/T91-2000-4x40 5 4x40 Pin 4x36 _ - 1
33 iR M24X1.5 - Fine pitch hex.nut M24x1.5 1

GB/T53-2000-M24x1.5

111



15.2. A WA HAT 4 R

Cylinder Rod Assembly -

304-6. 40A. 013

112

eppPPR T/

—

~J

T FE® N eV oW

{1



15. 2. A JMEIFAT B HCylinder Rod Assembly

Ser.No. Part No. LB Name & Specifications Quantity | Remarks
1 JB/T7940.2-1995 HMAR45° M10X 1 Grease nipple 45° M10x1 2 ‘
.2 304.40.127 H Pin 1
-3 304.40.128 B Dustproof cover 4
4 304.40.130 L E] Circlip stop ring 4
5 GB/T893.1-1986 8 30 _Circlip stop ring 30 2
6 304.40.126 lisk: SNy Upper ball saet 2
7 304.40.129 Rk Ball connector 2
8 304.40.125 TERLEE Lower ball seat 2
9 304-6.40A.021 3% () ) (L 0 B, Steering cylinder assy 1
10 |GB/T9459-1988 $REMI4X 1.5 Hex. nut M14x1.5 2
11 GB/T91-2000 #3.2x24 Split pin 3.2x24 2
12 GB/T93-1987 #14 Spring lock washer 14 1
13 |254G2.40A.130 H Pin 1




15. 2. B s frdw AT & Ak
Cylinder Rod Assembly
 404-6. 40. 011

—

Lt}

@ u‘@/@

(s RPPRLPR

114



15. 2. B MR B HiCylinder Rod Assembly

Ser.No. Part No. R " Name & Specifications Quantity | Remarks
1 JB/T7940.2-1995 HAF45° M10X1 Grease nipple 45° M10x1 2
2 304.40.127 H Pin 1
3 304.40.128 Pid Dustproof cover 2
4 304.40.130 £ =14 Circlip stop ring 2
5 GB/T893.1-1986 4B 30 Circlip stop ring 30 1
6 304.40.126 L BRL Upper ball saet 1
7 304.40.129 FRER L " Ball connector 1
8  [304.40.125 TERKE Lower ball seat 1
9 404-6.40.021 3 18) L B Steering cylinder assy ]
10 GB/T9459-1988 $2RIM14X 1.5 Hex. nut M14x1.5 1
11 GB/T91-2000 #3.2x24 Split pin 3.2x24 2
12 GB/T6173-1987 REIMI8X 1.6 . Hex. nut M18x1.5 1
13 |450.31.026-1 Bk B hR) Connector assy (Right) 1
14  |GB/T6181-2000 Hex. nut M18 1

P2 EM14

115



16 HBER
PTO . "

250-1. 41. 001 (Z {(7) ,

116



16 zhhi 2Rk PTO

Remarks

Ser.No. Part No. 2R Name & Specifications Quantity
1 GB/T5783-2000-M8x16 PR M8X 16 Hex. head bolt M8x16 2
2 300.41B.122 PRRF Lock washer 1
3 300.41B.,101 1% X5l B AR Locating plate of shift fork shaft 1
4 GB/T5783-2000-M10x30 2 M10X 30 Hex. head bolt M10x30 8
5 GB/T93-1987-10 13| 10 Spring lock washer 10 8
6 280.41.102-1 XUE R G A Double-speed PTO gear housing 1

7 300.41B.103 £t | Blocking ring 2
8 300.41B.104 HE Blocking ring 4
9 GB/T309-2000-3%23.8 A4 3%23.8 Needle roller 3x23.8 78
10 300.41B.106A P ] 15 % (540/730) Middle gear (540/730) 1
11 300.41B.107 R 5 4 = (8] Double-speed PTO middle shaft 1
12 |GB/T3452.1-1992-30x2.65 [OFEBE 30X 2. 65 O-ring seal 30%2.65 1
13 300.41B.111 R X Shift fork shaft 1
14 280.41.112 RX Shift fork 1
15 200.37.127-1 R X e TR Shift fork positioning spring 1
16 GB/T308-2002-9.5 MER 9.5 Steel ball 9.5 ]
17 280.41.011 HHEEH Controlling shaft ]
18 GB/T894.1-1986-15 #RE 15 Circlip for shaft 15 1
19  |GB/T3452.1-1992-10.6%2.65 |0 10.6X 2. 65 O-ring seal10.6x2.65 1
20 [200.38.111 BRI ERR Bushing gasket 1
21 200.38.113 BHHHE Controlling shaft bushing ]
22  |GB/T93-1987-8 BHE 8 Spring lock washer 8 7
23 GB/T5783-2000-M8x25 9§24 M8X 25 Hex. head bolt M8x25 - 6
24 |350-1.41.024-1 ~ | EEEESH Flex arm weldment 1
25 GB/T879.4-2000-6x28 #6x28 2

117

Slotted spring pin6x28



16 B MM Ak PTO

g$x
Ser.No. Part No. 2R IR Name & Specifications Quantity |Remarks

26  |280.41.122A-1 TR BRPAT R PTO control handle 1
27 |350-1.41.021 FHRE PTO control lever 1
28 GB/T91-2000-3.2x20 8 3.2X20 Split pin 3.2x20 2
29 GB/T97.1-2002-12 il 12 Chamfered plain washer 12 1
30 [280.43.107 ERHEX Rod clevis 1
31 - {GB/T882-1986-B12x35 #5%h B12X35 Clevis pin with head B12x35 1
32 {GB/T6170-2000-M10 $28F M10 Hex. nut M10 1
33 250D.41.020 PR S Pull-rod weldment 1
34 . |GB/T97.1-2002-10 #E 10 Chamfered plain washer 10 1

.35 GB/T5846-1986-K223020  [K223020 K223020 1
36 300.41B.117A P4t (540/730) Shifting gear (540/730) 1
37 GB/T119.1-86-B8x26 4 B8X26 Straight pin B8x26 2
38 280.41.104 et SRR AR Gasket of rear cover 1
39  |280.41.]108-1 ENE &R Rear cover of rear axle 1
40 GB/T93-1987-12 BE 12 Spring lock washer 12 12
41 GB/T5783-2000-M12x35 BREE M12X35 Hex. head bolt M12x35 - 12
42 300.41B.109 H R € AL AR Locating plate of middle shaft 1
43 GB/T276-1994-6209 A& 6209 Ball bearing 6209 1
44  |300.41B.114 Bh A4 Ak (648 PTO shaft (of 6 teeth) 1
45 GB/T276-1994-6206 Ak 6206 Ball bearing 6206 1
46 GB/T894.1-1986-35 8 35 Circlip for shaft 35 1-
47 GB/T893.1-1986-72 HER 72 Circlip for hole 72 1
48 GB/T276-1994-6207 A& 6207 Ball bearing 6207 1
49 250D.41.021A XBRBEEN Support weldment 1

118



16 B HH R P10

R

Ser.No. Part No. R B INFE Name & Specifications Quantity | Remarks
50 250.41A.101A Bl % (540/730) Driving gear shaft (540/730) 1

. 51 350-1.41.022 R a1 & Middle axes weldment 1
52 GB/T276-1994-6008 & 6008 Ball bearing 6008 1
53 GB/T13871-1992-FB40x62x8 |} FB40X 62X 8 Oil seal FB40x62x8 - 1
54 300.41B.125 MHESEC]:H Qil seal blocking ring 1
55 GB/T3452.1-1992-80x2.65 '|0OJGH 80X 2. 65 O-ring seal 80x2.65 1
56 350-1.41.101 B F7 4t Jm AR Cover 1
57 250.41.101 Bida - PTO shaft shield 1
58  |GB/T97.1-2002-8 #E s - Plain washer 8 | 4
59  |250.41.011 WAL T PTO shaft safety cover 1

119



17 4548 & B
Transfer Case (for 4WD)
304A-11. 42. 001

120



17 5rah38 5 8% Transfer Case

Ser.No. . Part No. 2B R Name & Specifications Quantity | Remarks
1 304.42.101 LN EhiE R Power Transfer gear 1
2 GB/T1096-2003- C10x32 |4t C10X32 Flat key C10x32 1
3 GB/T5783-2000-M5x16 R M5X 16 Hex. head bolt M5x16 4
4 GB/T93-1987-5 2 5 Spring lock washer 5 4
5 304.42.133-1 FRAZAR Locating plate 1
6 GB/T895.2-1986-30 =8 30 Circlip for shaft 30 1
7 304.42.104-1 . BIRE Front spacer : 1
8 GB/T5801-1986- 4524906  [fhi#& 4524906 Needie bearing 4524906 2
9 304.42.105 48 bitEe Upper idler 1
10 [304.42.103 BRE Rear spacer 1
11 304.42.116 _ mE . Spacer y)
12 GB/T305-1998-52/57.9 - ikBh3% 62/67.9 Locating snap ring 52/57.9 2
13 GB/T276-1994-6205N Hi7& 6205N Ball bearing 6205N 2
14 304.42.117 SEN TR Lower idler 1
15 304.42.118 /NG Lower idler shaft 1
16 GB/T879.4-2000- 6x50 # 6X50 Slotted spring pin 6x50 1
17 |GB/T119.1-2000-A8x%30 B A8X 30 Straight pin A8x30 2
18 . {304.42.109-1 SENEk Transfer case housing 1
19  [200.38.024 RS R _Qil drain plug 1.
20 JB-FT-CU-16 ARIBT e 16 Copper washer 16 1
21 GB/T276-1994-6304 W& 6304 Ball bearing 6304 1
22 304.42.106-1 DENFE L E Sliding gear 1
23 304.42,107 A zEhiEEh Transfer case shaft 1.
24  |GB/T894.1-1986-24 P4 24 Circlip for shaft 24 1
25  |GB/T276-1994-6205 W& 6205 Ball bearing 6205 1

121



17 if8 S A% Transfer Case

gER
Ser.No. Part No. IR Name & Specifications Quantity | Remarks

26 GB/T3452.1-1992- 45%3 55 .[OFEB 45X3.55 O-ring seal 45%3.55 1
27 304.42.108 SHES I ‘Oil seal seat 1
28 HG4-692-67-PG25x42x10  [iili¥h PG25X42X10 Oil seal PG25x42x10 2
29 GB/T893.1-1986-55 8 55 Circlip for hole 55 1
30 304.42.012-1 BT RE& M Shifter peg 1
31 GB/T879.4-2000-5%32 5 5X32 Slotted spring pin 5x32 1
32 |GB/T879.4-2000-8x32 B4 8X32 Slotted spring pin 8x32 1
33 GB/T3452.1-1992-15%2.65 OfXf 15X2.65 O-ring seal 15%2.65 1
34 304.42.111 EAR ' Locating plate 1
35 254D.42.013-1 BERSH Rocker arm 1
36 GB/T93-1987-8 M 8 Spring lock washer 8 3
37 GB/T5783-2000-M8x16 24 M8X 16 Hex. head bolt M8x16 .3
38 GB/T6170-2000-M12 R M12 Hex. nut M12 2
39 GB/T93-1987-12 #E 12 - Spring lock washer 12 2
40  |GB/T97.1-2002-12 {&B@E 12 Plain washer 12 1
4] GB/T3452.1-1992-9%2.65 . Of¢c B 9X2.65 O-ring seal 9x2.65 1
42 254D 42.134 XA Pivot shaft 1
43 254D.42.133 fBE Spacer 1
44 |304A-11.42.011 BRMATAE A " Control lever 1
45 GB/T96-2002-12 #BE 12 Plain washer 12 1
46 304.42.134-2 DB PATER Transfer control handle 1
47 304.42.115-1 kg Positioning plate 1.
48 GB/T308-2002-10 ER 10 Steel ball 10 1
49 304.42.114 W Spring ' 1

122




18. 1 B Xt 50 28 B AAHIAG & Rk

Shoe Brake Operation Mechanism(Hand Brake)
- 254-114. 43. 001




18. 1. A BE I 2D SR MK B RS Shoe Brake Operation Mechanism(Hand Brake)

Ser.No Part No. BRI Name & Specifications Quantity | Remarks
1 GB/T91-2000-3.2x28 B 3.2X28 Split pin 3.2x28 3
2 GB/T97.1-2002-20 $HhEg 20 Plain washer 20 3
3 ' |GB/T879.4-2000-8x40 # 8X40 . Spring split pin 8x40 4
4 254-11A.43.016 RIS Rockerarm, left pedal 1
5 200.43.127 hrFF5 Pull rod pin 3
6 250-1.43.103 Pk 3 Brake pedal shaft 1
7 200.21.126 HWEE Adjusting sleeve 3
8 - |GB/T6170-2000-M10 825 M10 Hex. nut M10 9
9 GB/T97.1-2002-10 #E 10 Spring lock washer 10 6 .
10 GB/T5783-2000-M10x20 SRH M10X20 Hex. head bolt M10x20 1
11 GB/T879.1-2000-8x18 8 8%18 ' Spring split pin 8x18 1
12 [200.43.106 BBt Interlock piece 1
13 1254-11A.43.012 AHERRETESE Right brake pedal 1
14 §254-11A.43.021 A SRR -A Left brake pedal 1
15 GB/T97.1-2002-24 BE 24 Plain washer 24 1
16  [JB/T7940.2-1995-M10x1 AR 45° M10X1 Angle grease nipple 45°M10x1 1
17 |GB/T93-1987-10 @ 10 Spring lock washer 10 ' 5
18  |GB/T894.1-1986-24 P4 24 Circlip for shaft 24 1
19 200.43.129-1 h A Pulitod - 2

20 GB/T5783-2000-M8x25 BRkE M8X 25 Hex. head bolt M8x25 2
21 GB/T93-1987-8 2E 8 Spring lock washer 8 2
22 ]200.43.135-1 R Link plate 2
23 200.43.125 AN EIETRE S External return spring 2
24 [200.43.119-1 HEhE Brake rocker arm 2
25  |GB/T91-2000-2.5%20 B 2.5X20 . Split pin 2.5%20 2

124



18. 1. A BFHIzh 231 VAR X Shoe Brake Oﬁeration Mechanism(Hand Brake)

GEx
Ser.No : Part No. oA &k Name & Specifications Quantity |Remarks

26 250-1.43.012 FHHAEH Hand brake assembled 1
27  |250-1.43.016 A izhad B R Right brake 1
28 200.43.110 5% Paper gasket 2
29 200.43.011-1 HIZh B Left brake 1
30 [250-1.43.013 B IEE Support bord weldment 1
31 250-1.43.014 B e kiR Fixed plank weldment -1
32 |GB/T5783-2000-M12x30 BEH M12X 30 Hex. head bolt M12x30 2
33 GB/T93-1987-12 BhE 12 Spring lock washer 12 3
34 GB/T91-2000-3.2%20 8 3.2%20 Split pin 3.2x20 2
35 GB/T882-1986-B10x22 5%k B10X22 Clevis pin with head B10x22 1
36 [250-1.43.015 RERaeH Rotate shafte weldment 1
37 GB/T97.1-2002-12 HnE 12 Plain washer 12 1
38 250-1.43.011 FHFRAESH Hand brake mechanism |
39 GB/T6170-2000-M12 W2 EEM12 Hex.nut M12 2
40 250-1.43.102 ° Eipick:: Fixed axes 1
41 GB/T894.1-1986-10 F5E10 Circlip for shaft 10 1
42 450.43.137 ELER L Brake bar clevis pin 1
43 250-1.43.101 AT Erect brake bar 1
44 GB/T5783-2000-M16%50 iREe M16X50 Hex. head bolt M16x50 1
45 GB/T97.1-2002-16 B#HE 16 Plain washer 16 1
46 GB/T93-1987-16 #E 16 Spring lock washer 16 1

47 GB/T6170-2000-M16 iREE M6 Hex. nut M16 2
43 GB/T5783-2000-M 10x45 SR M10X 45 Hex. head bolt M10x45 1
49 450.43.106 #HE Cushion 1

125



18.2 WREABEML
Shoe Brake
250-1. 43. 016/200. 43. 011-1

126



18. 2 B \iHI3hAR MK Shoe Brake

Ser.No. Part No. BRI Name & Specifications | Quantity Remarks
1 GB/T5783-2000-M8x25 IR M8 X 25 Hex. head bolt M8x25 2 |254-1.43.016
_ |GB/T5783-2000-M8%45 12H M8X45 Hex. head bolt M8x45 2 [200.43.011-1
2 GB/T93-1987-8 A 8 Spring lock washer 8 8
3 GB/T6170-2000-M16 SZEE M16 Hex. nut M16 2
4 GB/T93-1987-16 B 16 Spring lock washer 16 2
5 200.43.107 Rk Hex. head bolt 2
6 GB/T5783-2000-M8x25 . 924 M8X25 Hex. head bolt M8x25 4
7 200.43.102-1 Fizhagm Brake cap | 2
8 200.43.132-1 Hi3h A% B 4K H Paper gasket ,brake 2
9 200.43.124-1 WEIf 5 Inner return spring 4
10  |GB/T3452.1-1992-15x2.65 [OF6HR 15X2.65 O-ring seal 15%2.65 2
11 200.43.014-1 gibabi 358 Brake shoe 2
12 ]|200.43.120-1 BIsh s ah Brake camshaft 2
13 [200.43.123-1" B 0 B e 2 ' Brake anchorage 2
14 |20043.103-1 Hlzhex Brake drum 2
15 [|20043.101-1 Hizhag ek Brake housing 2




19 EAE K Seat

254-11A. 44. 001

128



19 BB SRR Seat

Ser.No. Part No. Z IR AR Name & Specifications Quantity | Remarks
1 404-11A.44.012 PRy 4R &1 Seat 1 '
2 GB/T5783-2000-M8x20 E2e M8 20 Hex. head bolt M8x20 6
3 GB/T93-1987-8 #BHE 8 Spring lock washer 8 6
4 GB/T97.1-2002-8 BHE 8 Plain washer 8 6
5 GB/T6170-2000-M8 125 M8 Hex. nut M8 4
6  |254-7.44.011 e X RIRE 1 Seat bracket weldment 1
7 GB/T97.1-2002-10 #E 10 Plain washer 10 2
8 GB/T93-1987-10 B 10 Spring lock washer 10 2
9 GB/T5783-2000-M10%20 12 M10X20 Hex. head bolt M10x20 4
10 GB/T5786-2000-M12x1.25x2 &4 M12X 1. 25X 25 Hex. head bolt M12x1.25x25 2 |Optional
11 GB/T93-1987-12 ®BE 12 Spring lock washer 12 4 - |Optional
12 |404-11A.44.101 TEWIYE Safety belt bracket 2 |Optional
13 GB/T97.1-2002-12 HE 12 "Plain washer 12 2 |Optional
14 GB/T5783-2000-M12x25 W2 H M12X 25 Hex. head bolt M12x25 2 [Optional
15 300.44B.012A Safety belt 1  |Optional

BATRAER RN

129



130



20 2L Safety Frame

Ser.No Part No. - B ERRE Name & Specifications Quantity | Remarks
1 304-9A.46.011 ERERERENH Left bracket,Safety frame 1

"2 GB/T 889.2-2000-M20x1.5 [48£} M20X 1.5 Hex. nut M20x1.5 2
3 304-9A.46.014 e Lock pin 2
4 GB/T5783-2000-M12x45 R M12X 45 Hex. head bolt M12x45 2
5 GB/T 6170-2000-M12 $EEE M12 Hex. nut M12 2
6 GB/T5783-2000-M12x65 $2#e M12X65 Hex. head bolt M12x65 2
7 GB/T 97.1-2002-16 3Hheg 16 Plain washer 16 8
8 GB/T 93-1987-16 ®E 16 - Spring lock washer 16 8
9 GB/T5783-2000-M16x50 $24 M16X 50 Hex. head bolt M16x50 8
10 |254-11A.46.011 ZERBEH Safety Frame 1
11 GB/T5785-2000-M20x1.5x110 |82 M20X1.5X 110 Hex. head bolt M20x1.5x110 2
12 |304-9A.46.012 HRERBREMNF Right bracket,Safety frame |
13 GB/T 97.1-2002-20 $E 20 Plain washer 20 2
14 GB/T 97.1-2002-27 $E 27 Plain washer 27 4
15 504G3.46.115 BB E 4

Rubber washer

131



21 ME{X%EE}&E Hood and Panel

1254-11.47. 001/254-11A. 47. 001

132



21 HLENRE R Hood and Panel

Ser.No. Part No. 2R Name & Specifications Quantity Remarks
1 GB/T6170-2000-M8 1253 M8 Hex .nut M8 6
2 GB/T93-1987-8 BE 8 Spring Lock washer8 6
3 GB/T97.1-2002-8 B 8 Plain washer 8 6
4 GB/T5783-2000-M8x25 d24e M8 X 25 Hex head bolt M8x25 2
5 GB/T818-2000-M5%16 bRET M5X 16 Philips pan head screw M5x16 6
6 GB/T97.1-2002-5 B 5 Plain washer 5 6
7 GB/T93-1987-5 BE 5 Spring Lock washer5 8
8 404-11.47.112 & Z Instrument board 1 Single-row meter
8 404-11.47.112A Ve g Instrument board 1 Combination meter
9 404-11.47.101 pidEE Dustproof sheath 1
10 404-11A.47.101 N ER 2 Hourmeter board | For hourmeter
10 25047A.106 B ZE Rubber cover 1 No hourmeter
11 404-11.47.102 B ERR Installation plate switch 1
12 254-11.47.114 xR=E Instrument mask 1 No cab
12 254-11A.47.114 YRE Instrument mask 1 For cab
13 |254-11.47.011 NERaH Engine Hood |
14  |QD19-555x225%300-BB FE48 <03 3 Gas spring 2
15 404-11.47.106 AMRE Right window -1
16 GB/T5783-2000-M6x16 12H M6X 16 Hex head bolt M6x16 20
17 GB/T97.1-2002-6 BE 6 Plain washer 6 33
18 GB/T93-1987-6 R 6 Spring Lock washer 6 33
19  |GB/T6170-2000-M6 4213 M6 Hex .nut M6 33
20 GB/T5783-2000-M6%35 824 M6X35 Hex.head bolt M6x35 4
21 GB/T5783-2000-M10x30 b2E M10X 20 Hex head bolt M10x30 2
22 GB/T93-1987-10 #BE 10 Spring Lock washer 10 2

133



21 PLBNFEE B Hood and Panel

®R

Ser.No. Part No. LR Name & Specifications Quantity | Remarks
23 404-11.47.104 TRE Down window 1
24 |404-11.47.014-1 PSR EH Lock bracket 1
25 550.47E.026 PLEEE Hood lock 1.
26  |404-11.47.117 PEF BN Engine hood open instructions 1

27 404-11.47.103 BT R Front window 1
28 404-11.47.107 RRR R Dong feng scutcheon - i
29 300.47.113 PRI 23R Scutcheon bracket 1
30 GB/T6170-2000-M5 42EF M5 Hex .nut M5 2
31 |404-11.47.105 EMRE Left window 1
32 |404-11.47.017 TR &1 Lantern support 1
33 GB/T5783-2000-M6x20 Wk M6X20 Hex head bolt M6x20 2
34 * |GB/T91-2000-3.2x30 75 3.2X30 Split pin 3.2x30 2
35 GB/T97.1-2002-10 2@ 10 Plain washer 10 2
36 GB/T882-1986-B10x60 2 B10X60 Split pin B10x60 2
37 550.47E.105-1 PIEEE Hood lock cover 1

134



224 BAZRGER (AAER)
Electrical System (Combination Meter)
404-11. 484.°001

oy =] o g
-— m - Lo}
-". ‘ T k. SRR T e '._“_““““;“““‘.‘“-- A e m L e ey

‘@ /'y//@ . _,E?\ g

"(--""’IJ

20
' —
—'4

" P S .
g i \
Bl = \ ' Esg‘%‘“
o . m s [
= 2| s
n N
I =
1 - \
\
w© l—/ ’("‘\ Y i/
el \= \S\%}
— = D &
o~ H I K ~
&~ #iI o~
—— € I% §
——— ,E 21 B
—— e ! N
— | =
—— -F .\
ua— .- A - '
— = § t‘\s
p— o .
& ——aa 3
—_— \\ A
o A
m \\\\ :
-
= \\.1‘ e ey
S =)
un
L]

135



22.A R RS ERR (AE1LF) Electrical System (Combination Meter)

Ser.No. Part No. BRI Name & Specifications Quantity | Remarks

1 404-11.48.020/021 /AR RAT Left/Right head Jamp 2

2 DL-124D B IR O Electrucity horn 1

3 404-11.48.011-1 s34 Front wiring harness 1

4 404-11.48.017 e A R g A Battery cable 1

5 CX-1%¢ g/ AR LRk TR e UES 2 53 Jacket 2

6 6-QW-80L G by it | Battery 1

7 404-11.48016 AT T R B Battery cable 1

8 404-11.48.019 - BRI IE B B SRR Elastic cable paper 1

9 504G3.48.102 IKEBAE LS Water temperature sensor 1

10 [JFWZ17 y 7432718 Generator 1 From engine

11 |{CK300 6OMRI 22 . 60A Fuse 1

12 |ZD300x8 AR FF AP Clingulum 10

13 '1504G3.48.103 BRI RANESE (M18X 1. 5) rotation speed senser (M18x1.5) 1

14 504G3.48.104 MEAL S Qil pressure sensor 1

15 KM485QB-126000 i ge Pre-heating plug 1 From engine

16  |404-11.48.012. £t Main wiring harness | 1

17 254G3.48.019 BT % (DHKGI04) General supply switch (DHKG904) 1

18 HY-4141 kb 2% (12V, 40A) Starting relay (12V. 40A) 5

19 250D.48.101 BRTLPE Cable splice jacket 1

20 QDJ1332A BBh iyl Starting motor 1 From engine

21 |ZD150%8 AT RBR AL Clingulum 10

22 354G3.48.021A HENFE (1098 Combination meter 1 For 390 engine
354G3.48.021A HENER Q158 Combination meter 1 For 385 engine
354G3.48.021 HEMNER (1098) Combination meter 1 Option
354G3.48.021 H{EFE (115%) Combination meter 1

136

Option



22.A B RAASR (4&41XFE) Electrical System (Combination Meter)

gR
Ser.No. Part No. A2 1R B B ‘Name & Specifications Quantity | Remarks
23 404-11.48.018-1 OFHRELE Fuse box - 1
24 FT111 a7 88 Voltage ragulater 1
25 200.48B.108 ®k Wire clip , 2
26 JK911 REERTFL Caution light swich 1
27  |304G2-6.48.103 ABEIFXR Multi-function switch 1
28 HY-SG102A SARBUCR (12V, 1500 Flasher (12V, 150W) 1
29 404-11.48.102 FCENFF IR Starting scutcheon 1
30 404-11.48.103 MG I3 (JK324) Pre-heating starting switch (JK324) 1
31  1404-11.48A.101A R BRE Oil level sensor 1
32 404-11.48.104 S116%; | AT Steering lamp 2
33 |404-11.48.022/023 E/BRRAT Left/Right combination rear signal lamp) 2
34 404-11.48.024 JBIET Tail lamp 1
35 JB1041 BEhZ 4 TR Security switch 1
36 JK231B SAENTFF L Brakelight switch 1
37 404-11.48.014/015 - EAPSREE TR Left/Right rear wiring harness 1
38 JB3762-84 WG Tow truck jack 1
39 300-6.48.023-1 Q¥ =552 Retro reflector 2
40 404-11.48A.013 BE-AEiEE Starting motor to Generator wiring ham{ 1

137



22.B A ARAER (EAHE)
Electrical -System (Unistrand Meter)
404-11. 48B, 001 |

¥s
et
o~
L — m ~F
m )
= >
o o
" -t
- % ™
o~
— u
o4
= &
~F
o
<
-—
sl
o
e a)
o o~
o
wm——— o~
A — .
© (@B Ie—
e fj— - D
O—-—-——Q_‘ o~ m
- o l—— ]
jtit— (Tg)
(R Se—— m
o ot
0] L ™

37

138



22.B R RZE R (AFE) Eleqtrical System (Unistrand Meter)

Ser.No. Part No. BRI Name & Specifications Quantity Remarks
1 404-11.48.020 ERTRAT Left head larip 1
2 {HY-4141 SkE3 2% (12V. 40A) Starting relay (12V. 40A) 5
3 DL-124D ERL IR ' Electrucity hom 1
4 1404-11.48.021 BHIRAT Right head lamp 1
5 404-11.48.011-1 AR Front witing harness 1
6 404-11.48.017 & i SO R " Battery cable 1
7 CX-1%! U it IR Jacket 2
8 6-QW-80L - SUEPE Bt Battery ]
9 404-11.48.016 BRMTE-B R WAXAM LS, Battery cable 1
10 [404-11.48.019 - SRBFRERAMR Elastic cable paper 1
11 QDXXX SR, Starting motor 1 From engine
12 [300.48.101 BAFE Cable splice jacket 1
13 SW-12 TKR f 1 2% Water temperature sensor 1
14 JFWZ17 R Generator 1 From engine
15 |ZD150x8 A F RSN Clingulum 10
16 ZS-12 PR (M8X1.5X48) Rotation speed senser (M18x1.5x48) 1
17 KM485QB-12600 hhE Pre.heating p]ug 1 From engine
18 |QYI0! EREFF* Air pressure sensor 1 '
19 YY-12 Pl i k28 Oil pressure sensor 1
20 3U4A-11.45.1V1 R Oil level sensor 1
21 LY306-12 yadicibd Fule meter 1
22 [SW302-12 KIBER Thermometer 1
23 |YY308-12 Pl E & Oil pressure meter , 1
24 |ZS115-12 1155 %R Rotation speed meter 115 1 for 385 engine
Z5109-12 10915 ¥ E % Rotation speed meter 109 1 for 390 engine

139



- 22.B R AL DA (F{U3ER) Electrical System (Unistrand Meter)

T -

Ser.No. Part No. 2R % Name & Spccifications Quantity | Remarks

25 DL307 HR ‘ Amperemeter 1

26 HY-SG102A HAMERFEE 2V, 1500 Flasher {12V, 150W) 1

27  |FTI1l1 B Voltage ragulater 1

28 254G3.48.019 A RYEIFR (DHK904D General supply switch (DHKG904) 1.

26 404-11.488.013 b A i Starting wotor to Generaior wiring harness 1

30 |CK300 EOAMRER 22 {60A Fuse 1

" 434-51 483,052 ‘ i Aiginowiring hatpeas j

52 {ZD3uE R da R ALY Crngulum i0

33 200.48B.108 LS Wire clip 2

34 [304G2-6.48.103 A% Multi-function switch 1]

35 JX911 BRI R Caution light swich 1

36 |404-11.48.018-1 S00FTBIRIG L & Fuse box 1

37  ]404-11.48.104 S116% @I Steering lamp 2

20 494,11 48 478 REEE NSRS o) Left rear wiring herness I

3¢ 350-6.48.023-1 550 S B e .Retro refiector 2

40 104-11.48.022 ERRA |Left combination rear signa! lamp 1

A AN 1] AR N FTARAT ‘Tail larnp i

ol 443 14 | T i ‘Securify switch i

43 JK231B HEDIT F R Brakelight switch 1

44 404-11.48.023 FHERBIT Right combination rear signal lamp 1

45 1B3762-84 HeZEHERE Tow truck jack 1

46  |404-11.48.014 AR R Right rear wiring harness 1

47 404-11.48.103 2 Zh FF ¢ (JK324) _ |Pre-heating starting switch (JK324) 1

43  [404-11.48.102 AR FHTF KA Starting scutcheon 1

140






23 TEMERE Toolbox

Ser.No. PartNo. . BFR B IE Name & Specifications Quantity | Remarks
1 450.49.001 - LAM Toolbox 1
2 GB/T97.1-2002-8 # 8 | Plain washer 8 2
3 GB/T93-1987-8 #E 8 Spring lock washer 8 2
4 GB/T6170-2000-M8 $EH M8 Hex. nut M8 2
5 GB/T5783-2000-M8x16 B M8X16 . Hex. head bolt M8x 16 2

142



24 A AR BB
Fuel Tank
254-11. 50. 001/254-114. 50. 001

142



24 AMEE B Fuel Tank

Ser.No.

Quantity

Part No. A e Name & Specifications Remarks
1 254-11.50.013 RilfE RS Fuel tank 1
2 DF-2468 mi R Fuel tank cap 1.
3 200.50.101 o i Upper Rubber pad 2
4 254-11.50.014 EEARE G Fule tank strap 1
5  |AE4 = ki #5Y5 Rearview mirror assembly 2 Optional,without Cab
6 254-11.50.015 EUOREZREREHE Rearview mirror installation 2 . |Optionalwithout Cab
7 254-11.50.012 AR EF Fuel tank bracket 1 Without Cab
_ 254-11A.50.012 MARRENH Fuel tank bracket 1 With Cab
8 GB/T6170-2000-M6 YZE} M6 Hex. nut M6 8  |Optional,without Cab
9 GB/T93-1987-6 HE 6 Spring lock washer 6 8 Optional,without Cab
10" - |GB/T97.1-2002-6 #H 6 Plain washer 6 8 Optional, without Cab
11 GB/T5783-2000-M6x25 BRkE M6X25 Hex. head bolt M6x25 8 |Optional,without Cab
12 |GB/T5783-2000-M8x20 8RR M8X20 Hex. head bolt M8x20 12
13 |GB/T93-1987-8 BE 8 Spring lock washer 8 12
14 GB/T97.1-2002-8 ®BE 8 Plain washer 8 12
15 [254-11.50.011 | EREE% Splint 1
16  |GB/T5783-2000-M10x20  [4R# M10X 20 Hex. head bolt M10x20 4
17 |GB/T93-1987-10 ZH 10 Spring lock washer 10 7
18 |GB/T97.1-2002-10 BHE 10 Plain washer 10 ° 4
19 [254-11.50.102 AR Fuel tank splint 1
20 |GB/T5783-2000-M10x30  |4Zk M10X30 Hex. head bolt M12x30 3
21 |GB/T6170-2000-M10 125 M10 Hex. nut M10 9
22 200.50.107 B Rubber pad 2
23 [200.50.106 TR & Front rubber pad 2
_ 24 [254-11.50.104 [ IRt M12X 1. 25 Hollow hex head bolt M12x1.25 2

144



24 R B AR Fuel Tank

SR ﬁ
Ser.No. Part No. 2R R Name & Specifications Quantity Remarks
25 JB-FT-CU-12 HETHERE 12 Combination washer 12 10
26  |304-11.50.011 HMERLBEH Pipe tie-in I
27  [200.50.015A B E R SR Fuel Filter pipe 1 for Unistrand Meter
" ]200.50.015(10A400) B E B Bk Fuel Filter pipe 1 for Combination meter
. 28 GB/T3451-1983-M12x1.25 [$RE4RH MI2X1.25 Hollow hex.head bolt M12x1.25 2
29  |JB/T 6015-2000-A8-300-T  |E/& 4 A8-300-T House A-8-300-T 1
30 |Co506B SE s 28 Fuel Filter 1 From engine
31 254-11A.50.161 ViR Filter bracket 1
32 GB/T5786-2000-M12x1.25%25 [4F4& M12X1. 25X 25 Hex.head bolt M12x1.25x25 1

I 4

145



25. A MR RAR B R
Foot Mud Shields Rest

254-11A. 51. 001/304A-11A. 51. 001
18 19202122 23 24 25 262728 29 30 3 32

Hor B W 5 16 1

146



25. A HIRISIRAR B Foot Mud Shields Rest

Ser.No. Part No.- BIRE Name & Specifications Quantity Remarks

1 254-11A.51.011 ERXRBREH Lefi-front foot bracket joint 1 for 385 engine
304A-11A.51.011 ERREBE% Left-front foot bracket joint ] for 390 engine

2 [20020.111-1 [ Front bracket joint 2

3 GB/T97.1-2002-12 ®ME 12 Plain washer 12 4

4 GB/T93-1987-12 2@ 12 Spring lock washer 12 4

5 GB/T5783-2000-M12x25 824 M12X25 Hex head bolt M12x25 4

6 GB/T93-1987-16 2@ 16 Spring lock washer 16 24

7 GB/T5783-2000-M16x35 IR M16X 35 Hex head bolt M16x35 8

8 254-11A.51.012 AR EH Right-front foot bracket joint 1 for 385 engine
304A-11A.51.012 AR ARE S Right-front foot bracket joint 1 for 390 engine

9 254-11A.51.014 AR R A4 Right foot rest 1

10 GB/T5783-2000-8%25 iRk M8X 25 Hex.head bolt M8x25 13

11 GB/T97.1-2002-8 #E 8 Plain washer 8 23

12 GB/T93-1987-8 ' Spring lock washer 8 23

13 GB/T6170-2000-M8 PR M8 Hex. nut M8 - 23

14 [254-11A.51.108 A R AR IR Plank of right floor rubber 1

15 GB/T5783-2000-Mx60 424 M10X60 Hex head bolt M10%60 2

16  [254-11.51.106 EXH Front bracket joint 1

17 200.20.114A B Sleeve | 2

18 [254-11A.51.018 AR E Y Right mud shields rest 1 for ROPS
254-11A.51.018A APEER A4 Right mud shields rest 1 |for CAB

19 GB/T5783-2000-10%25 i3 M10X25 Hex head bolt M10x25 10

20 GB/T97.1-2002-10 2E 10 Plain washer 10 6

21 GB/T93-1987-10 #3810 Spring lock washer 10 6

22 |GB/T6170-2000-M10 $2E5 M10 Hex. nut M10 4

147



25. A HuAR PSUBAR B Ak Foot Mud Shields Rest

gR .

Ser.No. Part No. 2 FR R IR Name & Specifications Quantity | Remarks
23 |254-11.51.012A AR IR Right foot bracket joint 1
24 404-11.51.026 4 BAT SRR A Right combination rear signal lamp setting plate 1
25 254-11A.51.102-1 iy E oy Seat close board 1
26 GB/T5783-2000-M6%16 12 M6X 16 Hex.head bolt M6x16 4
27 GB/T97.1-2002-6 2HE 6 Plain washer 6 4

- 28 GB/T93-1987-6 M 6 Spring lock washer 6 4
29 GB/T6170-2000-M6 ¥2EE M6 Hex. nut M6 4
30 254-11A.51.101-1 BEHERKR Rear close board 1
31 304G2-6E.51.102 KEE R TR Trailer socket setting plate 1 |Optional
32 300-6.47.024 il o R Back number stay subpanel 1 Optional
33 300-6.47.222 il rg ey i g Back number stay subpanel bracket rest 1 Optional
34 |254-11A.51.017 EERERBEEH Left mud shields rest 1 for ROPS

254-11A.51.017A EHERRAH Left mud shields rest 1 for CAB

35 404-11.51.025 ERAT & mE &% Left combination rear signal famp seiting plate 1
36 GB/T5783-2000-M16x50 242 M16X50 Hex.head bolt M16x50 8
37 254-11.51.011A EXREEW Left foot bracket joint 1
38 GB/T96.1-2002-8 M 8 Plain washer 8 4
39  |GB/T5783-2000-M8x20 g2 M8X 20 Hex head bolt M8x20 6
40 GB/T5782-2000-M6x160 BEFE M16X 160 Hex.head bolt M16x160 8
41 GB/T97.1-2002-16 #E 16 Plain washer 16 16
42 GB/T6170-2000-M16 YREE M16 Hex. nut M16 16
43 550-1.51.101 itk Airproof piece need
44  [254-11A.51.107 T B AR M AR Left of right floor rubber 1
45 |GB/T5783-2000-M8x30 $2H M8X 30 Hex head bolt M8x30 4

148



25. A MR R E B Foot Mud Shields Rest

P
Ser.No. Part No. L HR B Name & Specifications Quantity | Remarks
46 254-11A.51.013-1 R IR & Left foot rest 1
47 |254-11A.51.019 RS Ladder 1

149



25. B HuAR VR AR & Ak

Foot Mud Shields Rest
304A-11A. S1A. 001

150



25. B HEMRINIBIR B Foot Mud Shields Rest

Ser.No. Part No. A G Name & Specifications Quantity | Remarks
1 300-6.47.024 W e 2 ds iR 1B a8 License plate 1 Optional
2 304G2-6E.51.102 BTN iR Trailer socket plate 1 Optional
3 300-6.47.222 nsErdied i License plate fixed board 1 Optional
4 404-11.51.107 G RET B TAER Back eflex reflector subpanel 2
5 304A-11A.51A.017 EERRES 4 " Left mud Shield 1
6 404-11.51.025 ERITRELESH Left rear lights support 1
7 254-11.51.019 E¥ERITRES % Turmn left bracket rest 1
8 GB/T97.1-2002-10 #HE 10 Plain washer 10 4
9 GB/T93-1987-10 #H 10 Spring lock washer 10 18
10 GB/T6170-2000-M 10 ¥REE M10 Hex. nut M10 16
11 404-11.51.104 *KFE Handle hold 2
12 |304A-11A51A.107 ZHARAR AR Left foot rest rubber board 1
13 304A-11A.51A.013 EWIR A Left foot rest 1
14 GB/T5783-2000-M8x%30 02k M8X30 Hex. head bolt M8x30 4
15 GB/T97.1-2002-8 #E 8 Plain washer 8 38
16 GB/T93-1987-8 hE 8 Spring lock washer 8 28
17 GB/T6170-2000-M8 ¥ M8 Hex. nut M8 28
18 304A-11A.51A.019 EHIREH Foot ladder 1
19 GB/T5783-2000-M10x30 B M10X30 Hex. head bolt M10x30 4
20 304A-11A.51A011 Rt nea Left front bracket joint 1
21 304A-11A.51A.106 TRERER Tote boxinstallation 1
22 GB/T5783-2000-M16x45 R M16X 45 Hex. head bolt M16x45 2
23 GB/T93-1987-16 #HE 16 Spring lock washer 16 26
24 GB/T97.1-2002-16 #HE 16 Plain washer 16 18
25 304A-11A.51.012 BNWXEREHE Right front bracket joint ]

151



25. B bR 5B 2K Foot Mud Shields Rest

Ser.No. Part No. IR iR Name & Specifications Quantity | Remarks
26 GB/T5783-2000-M16x40 W24 M16X 40 Hex. head bolt M16x40 16
27 304A-11A.51A.014 AR S Right foot rest |
28 304A-11A.51A.108 T2 MR AR AR Right foot rest rubber board 1
29 304A-11A.51A.018 AR RR A Right mud Shield 1
30 254-11.51.020 I T T R RS Tum Right bracket rest 1
31 404-11.51.106 J& THETHR Rear lights support 1
32 404-11.51.026 HRITRERB S Right rear lights support 1
33 GB/T5783-2000-M6x16 B M6X16 - Hex. head bolt M6x16 4
34 GB/T97.1-2002-6 #HE 6 Plain washer 6 4
35 GB/T93-1987-6 M 6 Spring lock washer 6 4

36 GB/T6170-2000-M6 2R M6 Hex. nut M6 4
37 304A-11A.51A.016 AR RS Right bracket joint 1
38 GB/T5782-2000-M16x185 |45k M16X 185 Hex. head bolt M16x185 8
39 GB/T6170-2000-M16 YRR} M16 Hex. nut M16 16
40 200.20.114A NI Sleeve 2
41 254-11.51.106 o Front bracket joint 1
42 GB/T5783-2000-M*60 2 M10X60 Hex head bolt M10x60 2
43 GB/T5783-2000-M8x25 BEAE M8X 25 Hex. head bolt M8x25 22
44 200.20.111-1 Bz 28 Front bracket joint 2
45 GB/T97.1-2002-12 #HE 12 Plain washer 12 4
46 GB/T93-1987-12 2 12 Spring lock washer 12 4
47  |GB/T5783-2000-M12x30 24 M12X 30 Hex.head bolt M12x30 4
48 GB/T5783-2000-M10x%25 B ML0X 25 Hex.head bolt M10x25 6
49 300A.47.201 SRR 4

152



25. B MR PARR S Foot Mud Shiclds Rest

Ser.No. Part No. LRI Name & Specifications Quantity | Remarks
50 304A-11A.51A.015 ZHRRRZ RIS Left bracket joint 1
51 GB/T5783-2000-M10x20 ¥ M10X20 Hex. head bolt M10x20 4

153



26,1 SELERE A

Hydraulic Oil Distributor

154



26.1 4rERSR MY Hydraulic 0il Distributor

Ser.No. Part No. LRI Name & specifications Quantity | Remarks
1 GB/T5783-2000-M6x20 WREE M6 X 20 Hex. head bolt M6x20 4
2 GB/T93-1987-6 7®E 6 Spring lock washer 6 8
3 200.55.131 iR End cover 1
4 200.55.132 i 55 45 3p Paper gasket 1
5 GB/T3289.31-1982-R1/4 AR /4 Square head oil plug R1/4 i
6 200.55.126-A SrECAR Tk Distributor body 1
7 GB/T93-1987-8 IE 8 Spring lock washer 8 3
8 GB/T70.1-2000-M8x25 $2ET M8 X 25 Hex socked cap screwM8x25 2
9 GB/T5781-2000-M8x75 SR M8XT5 Hex. head bolt M8x75 |
10  GB/T880-1986-6x30 B 6X30 Pin 6x30 ]
11  GB/T91-2000-1.6x10 % 1.6X10 - Split pin 1.6x10 2
12 200.55.128 By Fork ]
13 GB/T3452.1-1992-10.6x1.8  [0XH 10.6X1.8 O-ring seal 10.6x1.8 1
14  254-11.55.104 EHEHF Handle pole 1
15 1204.55.108 NEEBHFW Handle 1
16  254-11.51.013 FHES Handle assy 1
17 GB/T6172-2000-M6 425} M6 Hex.nut M8 2
18 GB/T97.1-2002-6 HhE 6 Plain washer 6 2
19  200.55.129-1 SEAIIRET Positioning bolt 1
20 JB-FT-CU-14 HEFEHFARE 14 Combination washer 14 1
21 200.55.130 EE Positioning spring 1
22 GB/T5783-2000-M6x60 $ZHEM6 X 60 Hex. head bolt M6x60 1
23 GB/T308-2002-9.5 MER9. 5 Steel ball 9.5 1
24 200.55.123 RX& Fork box ]
25 200.55.125 X B4 Paper gasket 1

155



26.1 4rECAS ML Hydraulic Oil Distributor

LS
Ser.No. Part No, R BRI Name & specifications Quantity |Remarks
26 200.55.127 BREN ) Sliding valve 1
27 GB/T879.1-2000-6%22 B 6Xx22 Stotted spring pin 6x22 1
28 GB/T3452.1-1992-17%2.65 OB 17X2.65 O-ring seal 15x2.65 |
29 GB/T3452.1-1992-10.6x2.65 [OFZH] 10.6X2.65 O-ring seal 10.6x2.65 1
30 200.55.138 H#ih Pad 1
31 GB/T308-2002-9 BK 9 Steel ball dia.9 1
32 200.55.137 PR R Ball seat 1
33 200.55.136 EE Sleeve 1
34 -+ 200.55.135-1 224 R Safty valve Spring 1
35 200.55.134 W Adjusting shims 2~5
36 . 200.55.133 PR IE : Plug 1
37  254-11.55.011 SRR/ B Hydraulic Oil Distributor 1

156



26.2 I KA

Hydruaulic Power Lift
254-11.55. 001

17 18 19 20 21 422,23 ;24 425 126

o

/ﬂ

{ II;' !

29 é 30 31 32§§": E """"“'u)

' 36 { Q, o*
o RO~

TN \\n
I

43 48 47 ‘46 LY S

157



26. 2 %%TF%‘%E‘\EJE Hydraulic Power Lift

Ser.No. Part No. 2R B Name & Specifications Quantity | Remarks
1 GB/T5783-2000- M10x25 B4 M10X 25 Hex. head bolt M10x25 2
2 |GB/T93-1987-10 #1310 Spring washer 10 6
3 200.55.105 A Lift arm pin 2
4 GB/T93-1987-16 BE 16 Spring washer 16 2
5 GB/T6170-2000-M16 8253 M16 Hex. nut M16 2
6  |GB/T93-1987-14 HE 14 Spring washer 14 4
7 GB/T5782-2000-M 14x45 b2H2 M14X45 Hex. head bolt M14x60 4
8 200.55.114-1 i Cylinder cover 1
9 200.55.118-1 RS R Hydraulic lock valve 1
10  |GB/T3452.1-1992-6.3x1.8  |0f2E 6.3X1.8 O-ring seal 6.3x1.8 2
I IB-FT-CU-22 HawmHmamE 22 Combination washer 22 1
12 200.55.112-1 AT IR B Valve -pole nut 1
13 GB/T879.1-2000-5%24 §5x24 Pin5x24 1
14 300.55.020 FREEet Handwheel assy 1
15 GB/T3452.1-1992-10.6x1.8 [0OF6H 10.6X1.8 O-ring seal 10.6x1.8 1
16 JB-FT-CU-14 HAEFEHFEME 14 Combination washer 14 1
17 JB/T1000-1977-M14x1.5 B2IE M14X1.5 Plug M14x1.5 1
18 GB/T91-2000-2x16 4 2X16 Split pin 2x16 2
19 GB/T97.1-2002-8 I 8 Plain washer 8 1
20 |300-6.55.010 BRI RS Linkage rod 1
21 200.55.119-1 i Limit spot 2
22 GB/T6170-86-M8 1R M8 Hex. nut M8 2
23 GB/T5783-2000- M8x20 EE42 M8 X 20 Hex. head bolt M8x20 2
24 [200.55.106 SMRAE Lift arm 2
25 200.55.120 BkBhH Linkage pin 1

158



26. 2 $1EF2R B AL Hydraulic Power Lift

Sd
Ser.No. Part No. . BB Name & Specifications Quantity | Remarks
26 200.55.107 B Clamping plate - 2
27  |GB/T3452.1-1992-87.5x3.55 |0f6/ 87.5X3.55 O-ring seal 87.5x3.55 1
28 200.55.115-1 L Cylinder 1
29 200.55.111-2 ikl 2 Vent tube 1
30 |200.55.101-2 RHABFRA Lift case 1
31 200.55.102 faE= Spacer sleeve 2
32 200.55.103A WE Bush 2
33 GB/T3452.1-1992- 38.7x5.3 |0OJ¢H 38.7X5.3 O-ring seal 38.7x5.3 2
34 200.55.104 P48 Retainer ring 2
35 200.55.122 EEE Retainer plate 1
36 GB/T91-2000- 3.2x20 2 3.2X20 Split pin 3.2x20 1
37 GB/T97.1-2002-10 #E 10 Plain washer 10 1
38 200.55.014 | LEESH Driven plate 1
39 |200.55.016 PR EG Drive plate weldment 1
40 200.55.121 % Torsion spring 1
41 GB/T5783-2000- M10x30 |44 M10X30 Hex. head bolt M10x30 4
42 280.55.017 HEREBEEMH Hitching plate 1
43 300.55.132 HIRAB Inner lift arm 1
44 GB/T879.1-2000- 6x50 % 6X50 Slotted spring pin 6x50 1
45 200.55.109 HETRFT Piston push rod 1
46 200.55.117-1 YXIE 5 +3M D75 YX-seal D75 1
47 200.55.116-1 WE Piston |
43 GB/T3452.1-1992-69x3.55  |OFZH 69X 3. 55 O-ring seal 69x3.55 1
49 200.55.110-1 P2 Lift shaft 1
50  }254-11.55.001 PT35S K Hydraulic power lift 1

159



27.A BEEEH X K Suspension Mechanism
280. 56. 001-1




27. A BERE L Suspension Mechanism

Ser.No. Part No. LZIR B Name & Specifications Quantity |Remarks

1 200.56.016 bR SRR Coupling pin of upper link 2

2 300.56.020-1 L AT R AR Upper link rear adjusting rod 1

3 .[|280.56.014 THAFREH Lower link weldment 2

4 GB/T6170 -2000-M16 28 M16 Hex.nut M16 2

5  |GB/T93-1987-16 #B 16, Spring lock washer 16 2

6 GB/T97.1-2002-16 #HE 16 Plain washer 16 6
7 GB/T5782-2000-M16x80 BER M16X80 Hex. head bolt M16x80 2
8  |200.56.101-1 RS- -1 R-pin 2

9 GB/T882-1986-B16x55 B8 B16X55 Clevis pin with head B16x55 *° 2
10  |GB/T882-1986-B12x45 H4h B12X45. Clevis pin with head B12x45 2.
11 |GB/T97.1-2002-12 < 12 ' Plain washer 12 ‘ 2
12 GB/T91-2000- 4%x20 FFAH 4X20- . Split pin 4x20 2
13 [280.56.023A ' ERIRAEREH - Left-front check chain 1
14 280.56.018 ﬁ:‘f‘l’ﬁ'l: %E;@A# Lower clevis of lift rod 2
15  |JB/T7940.1- 1995-M10x1 ' Gréase nipple M10x1 2
16 |280.56.029 : - Lift rod upper clevis 2
17 |GB/T6173-2000-M20x2 - . Hexnut M20x2 2
18 GB/T91-2000- 3.2x26 . ﬁéj 3: 226" “Split pin 3.2%26 2
19  [280.56.017 RAFLAEREH Lift rod up clevis _ 2
20 GB/T882 -1986-B16x80 # B16X80 ‘ Clevis pin with head 16x80 2
21 {300.56.113 RAF+FHL Cross joint of lift rod “ 2
22 {200.56.011 B4 éﬂﬁ# ¢ - Kock pin 2
23 280.56.022A LA GRS Right-front check chain 1
24 280.56.020 AR IR &1 Front check chain 2
25 300.56.155-1 HWTE. ' Adijusting sleeve 2

161



97. A BEU T MR Suspension Mechanism

gx
Ser.No. Part No. TR B S Name & Specifications Quantity | Remarks
26  |280.56.019 AR TREH Rear check chain 2
27 200.56.103 THFEEY Lower link shaft 1
28  1300.56.018-1 SRR R B R Upper link front adjusting rod 1
29  |GB/T6170-2000-M24 |4EAE M24 Hex .nut M24 1
30  [280.56.016 HIRERSH Turn buckle of upper link 1
31 280.56.012 R R Upper link assembly 1
32 280.56.013 RFFF SR Lift rod assembly 2
33 280.56.015 B fir 4 2 B Check chain assembly 2
34 |280.56.001 SERELMN Suspension mechanism assembly 1

162



27.B EixEE ¥ K Suspension Mechanism(Optional)
3004. 56. 001

163



27.B BHEE B Suspension Mechanism

Ser.No. Part No. BIREI Name & Specifications Quantity | Remarks

1 200.56.016 itz ipiis: 37957 Coupling pin of upper link _ ) |
2 200.56.019-1 R REFE S Upper link screw check chain 1
3 GB/T6171-2000-M22x2 §E 8 M22X2 Hex.out M22x2 1
4 200.56.018 K ERATIZE R &4 Upper link check chain 1
5 300A.56.029 LRI RS 1F Left frontcheck chain weldment 1
6 GB/T6171-2000-M22x2-L  |#%& M22X2(%&) Hex.nut M22x2-L 1
7 200.56.017-1 N ERF R RS Lower link weldment 1
8 GB/T882 -1986-B16x80 HiB16 X80 Clevis pin with head B16x80 2
9 200.56.111 T+EXE Cross joint 2

10 {200.56.011 P A 1 Kock pin 2
11 GB/T97.1-2002-16 BE 16 Plain washer 16 6
12 GB/T91-2000-3.2x26 #5 3.2X26 Split pin 3.2x26 2
13 200.56.020 BRI LR EH Lift rod skewer 2
14 GB/T6171-2000-M20x2-L.  |885F M20X2(%) Hex.nut M20x2-L 2

15 200.56.027 RAAIEEREH Lift rod check chain 2
16 200.56.103 R Rl Lower link shaft 1
17 300A.56.026 BRI RS Right frontcheck chain weldment 1
18  |GB/T882-1986-B14x55 %k B14X55 Clevis pin with head B14x45 2
19  |GB/T97.1-2002-14 JBE 14 Plain washer .14 2
20 GB/T91-2000- 4x28 f4 4%x28 - Split pin 4x28 2
21 200.56.025-2 i PR AT 8 R T &1 Front check chain screw 2
22 [200.56.101-1 R%H . R-pin 2
23 GB/T6172-2000-M14-L 121 M14(%) Hex.nut M14-L 2
24 200.56.125 ' PR AL SRR AT Check chain screw 2
25 IB/T7940.1-1995-M10x1 #AR M10X1 Grease nipple M10x1 5

164



27 %ﬁ?&ﬁﬁﬁﬁ Suspension Mechanism

SR -

Ser No. Part No. 2R s Name & Specifications Quantity | Remarks
26 GB/T6172-2000-M14 WEEE M14 Hex.nut M 14 2
27 200.56.026-1 JEIR 1R &4 Back check chain weldment 2
28 GB/T5782-2000-M16%55 $ZF2 M16X 55 Hex. head bolt M16x55 2
29 200.56.014-1 TR B A% Down link assembly 2
30 |200.56.102 PR 0 3% Check spring 2
31 GB/T93-1987-16 2HE 16 Spring lock washer 16 2
32 GB/T6170-2000-M16 425} M16 Hex.nut M16 4
33 GB/T882-1986-B16x45 %l B16X45 Clevis pin with head B16x45 2
34 200.56.022 BATTXESH Lower clevis of lift rod 2
35 GB/T6171-2000-M20x2 BREE M20 X2 Hex.nut M20x2 2
36 200.56.012-1 M SRR Upper link assembly 1
37 200.56.013 T 8 B Lift rod assembly 2
38  |300A.56.016 A PR FE R Right Check chain assembly 1
39 300A.56.015 ZE RO HE B Rk Left Check chain assembly ]
40 300A.56.001 SHERE R Suspension mechanism assembly 1

165



28, A R R R R
O0il Pump. Filter. Pipe and Fittings (for KM385BT Diesel Engine)
- 254-11A. 58. 001 o

=y

2120 15 18 17 ¥

160



28. A WZR. ¥EMHAE. WM E M Oil Pump, Filter, Pipe and Fittings

Ser.No. Part No. LR A Name & Specifications Quantity | Remarks
1 300.58.102 PRIy Fastening bolt 1
2 CBN-E310A IR Gear pump 1 Left circle
3 GB/T5783-2000-M8x35 §Z42 M8X 35 Hex. head bolt M8x35 3
4 GB/T93-1987-8 #ME 8 Spring lock washer 8 15
5 GB/T3452.1-1992-18x2.65 |0FZE 18x2. 65 O-ring seal 18x2.65 2
6 254-11.58.015 MRAMERAH Oil pipe 1
7 GB5783-2000-M8x25 B2 M8 X 25 Hex. head bolt M8x25 7
8 250E.58.104 Sl B Pastent pipe 1
9 200.58A.012 EHLRAEH Hose clip 4
10 GB/T5783-2000-M8x25 9242 M8 X 25 Hex. head bolt M8x25 7
11 GB/T3541-1983-M22x1.5 PRRAZH M22X 1.5 Hollow bolt M22x1.5 2
12 JB-FT-CU-22 AAFHFRE 22 Combination washer 22 4
13 250E.58.016 MEHZMEREH (2D Suction pipe weldment 1
14 254-11A.58.014 bARiE Ly e L Filter box 1
15  |200.58A.110 IR Rubber gasket of filter 1
16 200.58A.015 SR A Filter 1
17 200.58A.109 WHER Pressure spring 1
18 GB/T3452.1-1992-53x2.65 |0JERE 53x2.65 O-ring seal 53x2.65 1
19 200.58A.108 BETh AT B2 End cover 1
20 GB/T5783-2000-M8x16 ¥EF MBX 16 Hex. head bolt M8x16 2
21 254-11A.58.020 A mERSY Filter oil delivery 1
22 304.58A137 R E Pastent pipe 1
23 200.58A.019 Wi R e Suction pipe assy of gear pump 1
24 |200.58A.130 #R Paper gasket 1
25 200.55.124 LR Hollow bolt 1 for distributor

167



28, A WE. IS, WEHEMR 01 Pump, Filter, Pipe and Fittings

Ser.No. Part No. LR Bk Name & Specifications Quantity | Remarks
354.61.101 BEERE - Hollow bolt 1 for Valve
26 JB-FT-CU-14 HEFTHHEE 14 Combination washer 14 2 for distributor
354.61.102 M : Washer 2 for Valve
27  404B.58D.120-1 [ & & Fix clip 4
28 254-11A.58.018 DM ERERREMET  Rear distributor inlet pipe I for distributor
254-11A.58.015 EHEHMEERASHE Rear Sandwich Multiole Control Valve inlet pipe 1 for Valve
29 GB/T3452.1-1992-11.8x2.65 (02 11.8X2.65 O-ring seal 11.8x2.65 2
30  404B.58D.018 weE B Hoseassy 1
31 GB/T6170-2000 425} M8 _ Hex. nut M8 2
" 32 254-11A.58.012 SRR AR R A Front distributor inlet pipe 1
33 254-11A.58.013 PRI AR B Filter box assembly 1

168



28. B /Mfz I T B fé’ﬁé"tﬁﬁi

0il pump,Filter,Pipe and Fittings (for ZN390T Diesel Engine)
304A-11. 58. 001

169



28.B ThIER. pEns%. WMELSA  0il Pump, Filter, Pipe and Fittings

Ser.No. Part No. . BB Name & Specifications Quantity | Remarks
304.58A.101 AR Paper gasket
GB/T5783-2000-M8x55  |#R4E MBX55 Hex. head bolt M8x55
GB/T93-1987-8 g 8 Spring lock washer 8
354.58B.015 W IS IR A (—) Filter inlet pipe weldment(1)
HG4-761-74 i B 22X32X 270 Hose 22x32x270

CESaGEERSS Ve nA WL~

NN NN N W
B BN -~

JB/T8870-1999-2A (25-38)
300A.58.014

320.58.108

JB-FT-CU-22
GB/T97.1-2002-8
GB/T5783-2000-M8x25
254-9.58.101

. |GB/T97.1-2002-10

GB/T93-1987-10
GB/T5783-2000-M10x20

* |300.58.102

CBN-E310B
GB/T5783-2000-M8x35
GB/T3452.1-1992-18x2.65
404B.58D.010
GB/T5783-2000-M8x40
GB/T5783-2000-M8x45
300A.58.020
GB/T3452.1-1992-11.8x2,65

WedE 24 (25-38)
JETE At A IR A
SHEEER M22X1.5

|AEEHARE 22

Mg 8

§24¢ M8X 25
NGRS

#ME 10

#E 10

$242 M10X 20
REIEE

¥ s el D %
13F. i

524 M8X35
OFEH 18X 2.65
HRBHEREHF
124 M8 X 40

P24 M8 X 45
AN TITRE A
OFZE 11.8X2.65

Hoop 2A (25-38)

Filter inlet pipe weldment
Hollow bolt M22x1.5
Combination washer 22
Plain washer 8

Hex. head bolt M8x25
Filter plank

Plain washer 10

Spring lock washer 10
Hex. head bolt M10x20

" Hollow bolt

Filter shell

Gear pump

Hex. head bolt M8x35
O-ring seal 18%2.65

Qil pipe

Hex. head bolt M8x40
Hex. head bolt M8x45
Front distributor inlet pipe
O-ring seal 11.8%2.65

R = W =W = RN RN E RN =N =~ N =

170



28.B WHE. WA, WEBR

0il Pump, Filter, Pipe and Fittings

gE
Ser.No. Part No. 2 SRR Name & Specifications Quantity | Remarks

26 300A.58.016-1 WE B Hose assy 1

27 404B.58D.120-1 [ 5e 3¢ Fix clip 4

28 GB/T6170-2000-M10 $ZE M10 Hex. nut M10 2

29 304A-11.58.011-1 SRR/ ECRBEH Rear distributor inlet pipe 1
304A-11.58.012-1 BRI NTERREH Tail inlet pipe weldment 1 Optional

30 200.55.124 2R Hollow bolt |
354.61.101 3 L Hollow bolt 1 Optional

31 JB-FT-CU-14 PAEFHEDRE 14 Combination washer 14 2
354.61.102 7 Copper washer 2 Optional

32 YX0811A U h 285 Filter core ]

33 YX0811A-0000 8 e 287 2% B Ak Filter 1

171 -



29 ZHREEERE RERER
Sandwich Multiole Control Valve
304-6E. 61. 001 . 10 1

172



29 LHRBEHE RS DMK Sandwich Multiole Control Valve

Ser.No. Part No. 2R kR Name & Specifications Quantity | Remarks

1 LR ERRE Sandwich multiole control valve 1
2 304G2-6.61.025 FHML MG HEE (2D Out-let pipe (2) 1
3 354.61.102 3% Spring washer 15
4 354.61.101 BREER Hex. head bolt 6
5  |254-1.61.101 2 B i) % vh B Sk Inlet pipe connect 2
6 304G2-6.61.023 EZRAGNEREH (2D Inlet pipe (2) 1

7 304G2-6.61.021 EHIRLMTEAE (—) Out-let pipe (1) 1
8 |304G2-6.61.118 % BT R 3k Inlet pipe connect 1
9 304G2-6.61.019 AR HEREH (— Inlet pipe (1) 1
10  [GB/T6173-2000-M24x2 Y M24X 2 Hex. nut M24x2 8
11 Pz LNPT 1/27° Quick change NPT1/2" 4
12 [|304-6E.61.011 EEER S Connecting plant weldment 1
13 GB/T5782-2000-M6x55 W M6X55 Hex. head bolt M6x55 3
14  |GB/T93-1987-6 BnE e Spring washer 6 3
15 GB/T6170-2000-M6 BB M6 Hex. nut M6 3
16  |254-1.61.013-} RSN EREH Distributor inlet pipe 1
17 200.55.124° ZOIRR Hollow bolt 2
18 JB-FT-CU-14 HEFHPEE 14 Combination washer 14 2
19 254-1.61.015-1 £ B EwE R A ‘Return pipe weldment 1
20 JB-FT-CU-18 HETHIREE 18 Combination washer 18 2
21 250D.58.118 BB M18X 1.5 Hex. head bolt M18x1.5 1
22 2 IR BN TR Sandwich multiole control valve handle 1
23 L RIBFRE Sandwich multiole control valve sheath| 1
24 ZD-L10E-W-00-1 % Bt i A} ) Sandwich multiole control valve 1

173




30 WEE SR

Front Balance Weight
250. 73. 001-1

174



30 ETECE S AKX Front Balance Weight

Quantity

. Ser.No. Part No. BRI Name & Specifications Remarks
1 GB/T6170-2000-M12 SZE; M12 Hex.nut M12 2
2 GB/T93-1987-12 R 12 Spring lock washer 12 2
3 GB/T96-2002-12 B 12 Plain washer 12 2
4 250.73.101-1 [ : Balance weight block 4
5 250.73.104 S RIRE Double end stud,clamping type 1

175



31.A B F|EH E R Air Brake Installations for Trailer

(Optional)
254-114A. 80. 001/304A-114A. 80. 001

176



31.A WERBEESMIEE LM Air Brake Installations for Trailer (Optional)

Ser.No. Part No. BRR B R Name & Specifications | Quantity Remarks
1 GB/T5782-2000-M8x95 B2# M8X95 Hex. head bolt M8x95 4
2 GB/T93-1987-8 $BE 8 Spring lock washer 8 16
3 300.80.010 ZRE4HPLER Air pump 1
4 300.80.101 L RET Hollow Bolt 2.
5 300.80.102 mEh - Aluminum washer S
6 254-11A.80.011 [RENREREH Outlet pipe, air pump | for 385 engine
304A-11A.80.011 [AEUREREH - Qutlet pipe, air pump 1 for 390 engine
7 300.80.017 ZEBBR Safety valve 1 '
8. B AR EMI0X ] Nut M10x1 1
9 254-11A.80.012 S BB Air tank 1 for Combination meter
254-11A.80.012A ESESR Air tank 1 for Unistrand Meter
10 {300.80.126 SRERIHE Air pressure gauge bracket 1 optional ‘
11 ]200.80.020 RER B Air-pressure gauge 1 for Unistrand Meter
12 {300.80.103 BoKe . Water drain plug 1 '
13 GB/T6170-2000-M10 85 M10 Hex. nut M10 7
14 GB/T93-1987-10 #“E 10 Spring lock washer 10 6
15 GB/T5783-2000-M10x30 #R12 M10X 30 Hex. head bolt M10x30 6
16 GB/T882-1986-B10x30 f%h B10X 30 Clevis pin with head B10x30 1
17 GB/T97.1-2002-10 BE 10 Plain washer 10 2
18 |GB/T91-2000-3.2x20 # 3.2X20 Split pin 3.2x20 2
19 300.80.104 HIEh R hr A X Brake valve pull-rod clevis 1
20 [254-11A.80.015 A REF Handspike ]
21 254-11A.80.014 EAEBERES Air reservoir export pipe 1
22 |300.80.016 5 # B R Brake valve 1
23 1300.80.018 HEHRIESE RS Outlet pipe, brake value 1
24 1300.80.105 S A Air reservoir hoop 4

177



31.B KA B X /K Air Brake Installations for Trailer

(Optional)
254-11. 80. 001/304A-11. 80. 001

178



31.B §IENBEESFEEE X Air Brake Installations for Trailer (Optional)

Ser.No. Part No. L T Name & Specifications Quantity Remarks
1 GB/T5782-2000-M8x95 b4 M8 X 95 Hex. head bolt M8x95 4 |
2 GB/T93-1987-8 M 8 Spring lock washer 8 16
3 300.80.010 FEELHIEK Air pump |
4 300.80.102 R R Aluminum washer 5
5 300.80.101 T kiReT Hollow Bolt 2
6 GB/T5783-2000-M8x40 B M8 X 40 Hex. head bolt M8x40 1
7 GB/T6170-2000-M8 b2 M8 Hex. nut M8 14
-8 GB/T5783-2000-M8x45 bR M8 X 45 Hex. head bolt M8x45 1
9 200.80.116 il ok s Rod brake value 1
10  |GB/T91-2000-3,2%20 4 3.2X20 Split pin 3.2x20 1
1 GB/T97.1-2002-10 #E 10 Plain washer 10 1
12 GB/T5783-2000-M8x50 P2E M8 X 50 Hex: head bolt M8x50 4
13 200.80.011 ' SIS RS Outlet pipe, brake value 1
14  |GB/T882-1986-B10%30 4% B10X 30 Clevis pin with head B10x30 1
15 200.80.021 B IR SR Brake valve 1
16 254-11.80.010 |IRELE ST Qutlet pipe, air pump 1 For 385 engine
304A-11.80.010 SEBEEH5H Outlet pipe, air pump 1 For 390 engine
17 200.80.020 RERE Air-pressure gauge 1 For Unistrand Meter
18 |20048B.108 R 3% Wite nip 7
19 200.80.012-1 Bz RS 44  Second Outlet pipe, brake valve 1
20  [300A.80.012 REBER Air tank 1
21 300.80.103 K Water drain plug 1
22 300.80.017 et 1 Y Safety valve 1
23 300A.80.109 X5 Air tank bracket 2
24  |GB/T5783-2000-M8x16 R4 MBX 16 Hex. head bolt M8x16 8

179



31.B RiEXNEBESFEE LR Alr Brake Installations for Trailer (Optional)

gR
.~ Ser.No. Part No. ZZ R B kg Name & Specifications Quantity | Remarks
25 300A.80.108 B ’ Templet 2

26 GB/T97.1-2002-8 B 8 Plain washer 8 4

. 180



32 ¥E[EZE X R Sunshade

(Optional)
- 304-94. 45. 001

181



32 MEFHZE AR Sunshade

Remarks

Ser.No. Part No. 2R R Name & Specifications Quantity
1 - ]254G3.45.101 J0E PH % Sunshade 1
2 GB/T97.1-2002-12 $HE 12 Plain washer 12 16
3 GB/T93-1987-12 ®HE@ 12 Spring lock washer 12 12
4 GB/T5783-2000-M12x25 fRke M12X25 Hex. head bolt M12x25 4
5 304-9A.45.011 R Ascending shore 1
6 GB/T6170-2000-M10 P2 M10 Hex. nut M10 2
7  |GB/T93-1987-10 #E 10 Spring lock washer 10 4
8 GB/T97.1-2002-10 $# 10 Plain washer 10 4
9 GB/T5783-2000-M10x30 bRF2 M10X 30 Hex. head bolt M10x30 4
10 304-9A.45.101 TIEWME Support tube 1
il GB/T6170-2000-M12 W2 EE M12 Hex. nut M12 8
i2 GB/T5783-2000-M12x35 $242 M12X35 Hex. head bolt M12x35 8
13 304-9A.45.016 TXEEESH () Left shore 1
14 304-9A.45.102 i 7E 4% Immobility board 2
15 GB/T6182-2000-M12 YEEE M12 Hex. nut M12 4
16 304-9A.45.103 VAR U-bolt 4
17 |304-9A.45.017 TREBERESHE B Right shore 1

182



